
Original Spare Parts 
Catalogo parti di ricambio
Pièces d’Origine
Originale Ersatzteile             
Repuestos Originales

MG X POWER SV, SV-R

Code n° SPCSV Edition: 03 - 2005/04





UNISTUDIO - Modena

SV
SV-R

INTRODUCTION

PURPOSE
This catalogue shows and lists the component supplied as Spare 
Part and concerning MG SV and MG SV-R manufactured by MG 
Sport & Racing Limited.

CATALOGUE STRUCTURE
The catalogue is divided in the follow chapters:
- Introduction
 It contains the relevant illustrations, describes the catalogue 

structure and how to order the Parts.

- Table index
 This section lists the tables of the Spare Parts Catalogue divided 

by group, with relevant description.

- Progressive Part Number index
 It lists all the Parts identifi ed in Illustration Tables according to 

follow order:

 - Part Number
 - Table Number
 - Table Reference

- Illustration Tables
 The car is divided in groups and each group is shown as exploded 

view. The exploded views are associated to tables, listing ad 
identifying all the Parts.

 Each table is divided as following:

 Item
 It is the reference number to the exploded view.

 Part Number
 It is the number of the Part for ordering.

 Quantity
 It is the total quantity used in the illustrated group, for each 

item.

 Description
 It is the Part description.

 Spare
 It is the availability as Spare Part. “No” means it isn’t avail-

able.

 

 Application
 It the applicability to the MG SV version:
 SV - SV version
 SV-R - SV-R version
 Manual - Manual Transmission
 Auto - Automatic Transmission
 STD - Standard version
 OPT - Optional version

 From VIN
 It is the fi rst car VIN using this Part.

 To VIN
 It is the last car VIN using this Part.

CATALOGUE INSTRUCTION

Before using the Catalogue please read the follow information.

- When you know the Group where look for a Part
-  With the table index fi nd out the relevant illustration.
-  Identify the Part in the Exploded View and the item.
-  Move to the relevant table and read the Part Number.

- When you know the Part Number
-  With the Progressive Part Number Index fi nd out the relevant 

Exploded View and Table.
-  Identify the Part in the Table and its item.
-  Move to the Exploded View and look at the Part.

ABBREVIATIONS

The catalogue abbreviation are:

 - RHD = Right Hand Drive
 - LHD = Left Hand Drive
 - RHS = Right Hand Side
 - LHS = Left Hand Side
 - mm = Millimetres
 - L = Length
 - D = Diameter
 - H = Height

STATUS AT TIME OF PRINTING

MG Sport & Racing Limited operates a policy of continuous 
product development and improvement and reserves the right to 
change specifi cations without notice at any time. 
Whilst every effort is made to ensure the accuracy of this Catalogue 
MG Sport & Racing Limited accepts no liabilities for inaccura-
cies or the consequences thereof, including loss or damage to 
property, or injury to persons except in respect of personal injury 
caused by the negligence of the manufacturer.

HOW TO ORDER SPARE PARTS

To order a Spare Parts the follow information are needed:

 - Part Number
 - Its Description
 - Needed Quantity
 -  VIN (Vehicle Identifi cation Number, look at the pict. 1 - 
  ref. 1)
 - Body Number (picture 1 - ref. 2)
 -  Engine Number (if Engine Parts are needed, look at the 

picture 1 - ref. 3) 
 -  Gearbox Number (if Gearbox Parts are needed, look at 

the picture 1 - ref. 4)
 -  Leather Colour (if leathered Parts are needed)
 -  Body Paint Colour (if painted Parts are needed).

2 14

3 1 pict.1



UNISTUDIO - Modena

SV
SV-R

HOW TO ORDER SPARE PARTS

GROUP

 00 ENGINE
 01 DRIVE TRAIN AND STEERING
 02 CHASSIS
 03 EXTERNAL BODYWORK
 04 INTERNAL BODYWORK
 05 ELECTRICAL SYSTEM
 06 WEAR MATERIALS
 07 ACCESSORIES
 
 
LIST OF TABLES OR SUBGROUPS

00 ENGINE
 001  COMPLETE ENGINE
 002  ENGINE BLOCK AND CYLINDER HEADS
 003  AIR INTAKE AND CLEANERS 
 004  COOLING SYSTEM  
 005 LUBRICATION SYSTEM 
  006  FUEL SYSTEM
 007  A/C SYSTEM
 008  EXHAUST SYSTEM
   
01 DRIVE TRAIN AND STEERING
 001  GEARBOX/TRANSMISSION AND CLUTCH   
 002 DIFFERENTIAL
 003 STEERING 
 004 PEDAL BOX AND ACCELERATOR PEDAL    

02 CHASSIS
 001  CHASSIS      
 002  SOUND-DEADENERS / HEAT SHIELDS  
 003  FRONT SUSPENSION  
 004  REAR SUSPENSION  
 005  BRAKE SYSTEM     
 006  WHEELS

03 EXTERNAL BODYWORK
 001 DOORS     
 002 ENGINE HOOD / TRUNK LID
 003 ROOF PANEL AND BODYWORK 
     

 004 FRONT BUMPER
 005 REAR BUMPER   
 006 NOSE    
 007 GLASSES AND GASKET
      
04  INTERNAL BODYWORK
 001  DASHBOARD
 002  CENTER CONSOLE     
 003  INTERNAL UPHOLSTERY    
      004  MATS    
       005  SEATS AND BELTS
           
05  ELECTRICAL SYSTEM
 001  ELECTRICAL HARNESS 
 002  CONTROL UNITS   
 003 HARNESS AND BATTERY    
 004  ANTITHEFT SYSTEM     
 005  SATELLITE SYSTEM     
 006  RADIO
    
07  ACCESSORIES
 001  TOOLS EQUIPMENT

VERSION LIST

05 EUROPE

GB USA-

00

.000.1

.00

.A

TABLE CODE COMPOSITION

Each table is marked by an alphanumeric code.
As for its interpretation, the code is the following:

GROUP

TABLE OR  SUB-GROUP N°

TABLE IDENTIFICATION

VERSION

MODIFICATION

EXPONENT

Thus, the table code shall be:

Note:
The letter before the number means:

R = right
L = left

00.000.1.00.A

Tav. N°

00.R00.1.00.A

Tav. N°



UNISTUDIO - Modena

SV
SV-R TABLES INDEX

Tav. N° 00.001.1.05.A
ENGINE AND MANUAL TRANSMISSION

Tav. N° 00.001.2.05.A
GEAR CHANGE MECHANISM - MANUAL TRANSMISSION

Tav. N° 00.003.1.05.A
AIR DUCT HOSE AND FILTER

Tav. N° 00.004.1.05.A
COOLING SYSTEM

Tav. N° 00.006.1.05.A
FUEL SYSTEM

Tav. N° 00.006.2.05.A
FUEL SYSTEM

Tav. N° 00.007.1.05.A
AIR CONDITIONING SYSTEM - RHD

Tav. N° 00.007.2.05.A
AIR CONVEYOR

Tav. N° 00.008.1.05.A
EXHAUST SYSTEM

Tav. N° 01.002.1.05.A
SHAFTS AND DIFFERENTIAL

Tav. N° 01.002.1.05.B
SHAFTS AND DIFFERENTIAL 

Tav. N° 01.003.1.05.A
STEERING LINKAGE, RACK AND PINION - RHD

Tav. N° 01.003.2.05.A
POWER STEERING SYSTEM - RHD

Tav. N° 01.003.2.05.B
POWER STEERING SYSTEM - RHD

Tav. N° 01.003.3.05.A
STEERING COLUMN AND WHEEL

Tav. N° 01.004.1.05.A
BRAKE BOX, PEDAL AND CYLINDER - MANUAL 
TRANSMISSION

Tav. N° 01.004.2.05.A
CLUTCH RELEASE SYSTEM

Tav. N° 01.004.3.05.A
ACCELERATOR PEDAL AND CABLE - RHD

Tav. N° 02.001.1.05.A
CHASSIS - RHD

Tav. N° 02.002.1.05.A
INBOARD INSULATING PANELS - RHD

Tav. N° 02.002.2.05.A
OUTBOARD INSULATING PANELS - RHD

Tav. N° 02.L03.1.05.A
LH FRONT SUSPENSION WISHBONES AND HUB

Tav. N° 02.R03.1.05.A
RH FRONT SUSPENSION WISHBONES AND HUB

Tav. N° 02.003.3.05.A
FRONT SHOCK ABSORBER 

Tav. N° 02.003.4.05.A
FRONT ANTI ROLL BAR

Tav. N° 02.L04.1.05.A
LH REAR SUSPENSION WISHBONES AND HUB

Tav. N° 02.R04.1.05.A
RH REAR SUSPENSION WISHBONES AND HUB

Tav. N° 02.004.3.05.A
REAR SHOCK ABSORBER

Tav. N° 02.004.4.05.A
REAR ANTI ROLL BAR

Tav. N° 02.005.1.05.A
PARKING BRAKE 

Tav. N° 02.005.2.05.A
BRAKE DISCS AND CALIPERS

Tav. N° 02.005.3.05.A
BRAKE DISCS AND CALIPERS

Tav. N° 02.005.4.05.A
BRAKE SYSTEM - RHD



UNISTUDIO - Modena

SV
SV-R TABLES INDEX

Tav. N° 02.005.5.05.A
BRAKE SYSTEM - RHD

Tav. N° 02.006.1.05.A
WHEELS

Tav. N° 03.L01.1.05.A
DOOR AND FRAME, LHS

Tav. N° 03.L01.2.05.A
WINDOW AND REGULATOR, LHS

Tav. N° 03.L01.3.05.A
DOOR HARNESS, LHS

Tav. N° 03.L01.4.05.A
DOOR PANEL AND TRIM, LHS

Tav. N° 03.R01.1.05.A
DOOR AND FRAME, RHS

Tav. N° 03.R01.2.05.A
DOOR WINDOW REGULATOR - RHS

Tav. N° 03.R01.3.05.A
DOOR HARNESS, LHS

Tav. N° 03.R01.4.05.A
DOOR PANEL AND TRIM, LHS

Tav. N° 03.001.5.05.A
DOOR MIRROR - RHD

Tav. N° 03.002.1.05.A
INSPECTION HOOD

Tav. N° 03.002.2.05.A
INSPECTION HOOD RELEASE

Tav. N° 03.002.3.05.A
TRUNK LID

Tav. N° 03.003.1.05.A
ROOF

Tav. N° 03.003.2.05.A
TRUNK

Tav. N° 03.003.3.05.A
COWL TRIM PANEL - RHD

Tav. N° 03.L03.1.05.A
LH SIDE BODYWORK AND UPHOLSTERY

Tav. N° 03.R03.1.05.A
RH SIDE BODYWORK AND UPHOLSTERY

Tav. N° 03.003.4.05.A
FUEL FILLER FLAP

Tav. N° 03.004.1.05.A
FRONT SPLITTER

Tav. N° 03.005.1.05.A
REAR SPLITTER

Tav. N° 03.005.2.05.A
REAR BUMPER

Tav. N° 03.006.1.05.A
CLAM SHELL - RHD

Tav. N° 03.006.2.05.A
FRONT HEADLAMPS - RHD

Tav. N° 03.007.1.05.A
WINDSCREEN AND GLASSES

Tav. N° 03.007.2.05.A
WIPER SYSTEM - RHD

Tav. N° 03.008.1.05.A
WHEEL ARCH LINERS AND REAR WING

Tav. N° 04.001.1.05.A
DASHBOARD BRACKETS - RHD

Tav. N° 04.001.2.05.A
AIR DISTRIBUTION SYSTEM

Tav. N° 04.001.3.05.A
SCREEN SWEEP

Tav. N° 04.001.4.05.A
INSTRUMENT PANEL

Tav. N° 04.001.5.05.A
GLOVE BOX - RHD



UNISTUDIO - Modena

SV
SV-R TABLES INDEX

Tav. N° 04.001.6.05.A
CENTRE CONSOLE - RHD

Tav. N° 04.002.1.05.A
TUNNEL CONSOLE

Tav. N° 04.003.1.05.A
INTERIOR REAR PANELS

Tav. N° 04.003.2.05.A
INTERIOR REAR STOWAGE

Tav. N° 04.003.3.05.A
RHS INTERIOR PANELS
 
Tav. N° 04.003.4.05.A
LHS INTERIOR PANELS

Tav. N° 04.003.5.05.A
ROOF - INTERIOR  

Tav. N° 04.004.1.05.A
CARPETS

Tav. N° 04.005.1.05.A
SEATS AND SAFETY BELTS

Tav. N° 05.001.1.05.A
ELECTRICAL HARNESS - RHD

Tav. N° 05.002.1.05.A
HORNS AND ELECTRONIC UNITS

Tav. N° 05.003.1.05.A
ALTERNATOR, BATTERY AND START MOTOR

Tav. N° 05.004.1.05.A
ANTITHEFT SYSTEM

Tav. N° 05.006.1.05.A
RADIO SYSTEM

Tav. N° 07.001.1.05.A
TOOL KIT



UNISTUDIO - Modena

Tav. N°

00.001.1.05.A
ENGINE AND MANUAL TRANSMISSIONSV

SV-R

29 22 1914

3 4

15

5

6
7
8

1213

16 17

10

11

1
21

18

20



 ITEM PART N° Q. DESCRIPTION SPARE APPLICATION FROM VIN TO VIN

03 - 2005/04 Tav. N° 00.001.1.05.ASV  SV-R

 1 002237 1  FORD ENGINE 4.6L - ASSY  SV
 1          010573 1 SHM ENGINE 5.0L - ASSY - MANUAL TRANSMISSION  SV-R
 2 010070 1  FIVESPEED GEARBOX TR3650 - ASSY
 3 002724 1  CLUTCH PRESSURE PLATE  SV
 3 010817 1  CLUTCH PRESSURE PLATE  SV-R
 4 010309 1  CLUTCH DISK
 5 010017 1  FLYWHEEL
 6 123100210201 4  WASHER 10 x 21 UNI 6592 R40 ZG No
 7 126100161601 4  LOCK WASHER - SCHNORR 10 x 16 R40 ZG No
 8 005100251301 4  ALLEN BOLT M 10 x 25 UNI 5931 8.8 ZG No
 9 010430 2 FLANGED HEAD SCREW - TRANSMISSION MOUNT
 10 010437 1  POWER TRAIN - ASSY  SV
 10 010661 1  POWER TRAIN - ASSY  SV-R
 11 002704 1  ENGINE OIL FILTER
 12 123140353501 2 WASHER 14 x 35 x 3.5 R40 ZG No
 13 035140001301 2 NUT M 14 UNI 7473 CL 10 ZG No
 14 002685 1 POWER TRAIN REAR SUPPORT
 15 010819 1 CLUTCH KIT
 16 010432 1 FLYWHEEL RING WASHER
 17 010434 8 FLYWHEEL BOLT
 18 010436 6 SCREW AND WASHER ASSEMBLY - CLUTCH
 19 010420 1 ENGINE SPACER PLATE
 20 010428 2 FLANGED HEAD SCREW - PLATE TO TRANSMISSION
 21 010424 5 FLANGED HEAD SCREW - TRANSMISSION TO ENGINE
 22 010426 2 FLANGED HEAD SCREW - TRANSMISSION TO ENGINE



UNISTUDIO - Modena

Tav. N°

00.001.2.05.A
GEAR CHANGE MECHANISM - MANUAL TRANSMISSIONSV

SV-R

18

27
17

20

21

21
20

6

15

7

9

19

12

8

23

4

22

18

17

3 11 10
20

21

20

16

24

22

14

21

14
10 2 131

5

26

 25



 ITEM PART N° Q. DESCRIPTION SPARE APPLICATION FROM VIN TO VIN

03 - 2005/04 Tav. N° 00.001.2.05.ASV  SV-R

  1 012341 1  HOUSING - MACHINED - MANUAL GEARSHIFT, T45 & TR3650
  2 012351 1  SELECT SHAFT - MANUAL GEARSHIFT, T45 & TR3650
 3 012343 1  DROP LINK - MANUAL GEARSHIFT
 4 012345 1  YOKE - MANUAL GEARSHIFT
 5 012347 1  SELECT FINGER - MANUAL GEARSHIFT, T45
 6 012349 1 LEVER ASSY - MANUAL GEARSHIFT, T45 & TR3650
 7 CR110405 1  CIRCLIP
 8 ULN000030 1  BOOT, LOWER
 9 BNP9021 1   WASHER, RUBBER
 10 ULV000010 2   BEARING, PLAIN
 11 TRX000020 1   SEAL, SELECT SHAFT
 12 BNP9018 1  BEARING, SPHERICAL PIVOT
 13 ULW000010 1  PLUG, WELCH
 14 ULD000020 2  ROLL PIN 5x25 LG
 15 DBP9021 1  BOOT, MECH. TO BODY SEAL
 16 FS108307 4  SCREW
 17 BNP9020 2  SPACER
 18 DAM7218 8  O RING
 19 BNP2997 2  O RING
 20 BNP9016 4  THRUST WASHER
 21 BNP9024 4  BUSH
 22 010405 1  RUBBER COVER RING
 23 NV108041 2  NUT, NYLOC
 24 010423 1  CASING - MANUAL GEARBOX
 25 005050161301 4  ALLEN BOLT M 5 x 16 UNI 5931 8.8 ZG No
 26 030290140900 12  POP RIVETS - ALUMINUM - D 2.9 x14 No
 27 012355 1 GEAR CHANGE ASSY, TR3650



UNISTUDIO - Modena

Tav. N°

00.003.1.05.A
AIR DUCT HOSE AND FILTERSV

SV-R

1

3

7

4

2

6

5

8



 ITEM PART N° Q. DESCRIPTION SPARE APPLICATION FROM VIN TO VIN

03 - 2005/04 Tav. N° 00.003.1.05.ASV  SV-R

 1 002636 1  DUCT HOSE - ENGINE AIR
 2 002832 1  MASS AIR FLOW SENSOR
 3 002635 1  AIR FILTER BOX - ASSY
 4 002823 1  AIR CLEANER  SV
 5 088871120122 1  HOSE CLIP - STEEL - Dmin 87 / Dmax 112 - Lar.12.2 No
 6 094060201301 4  SCREW M 6 x 20 DIN 6921 8.8 ZG No
 7 000386 1  CLEANER AND DUCT ASSY - ENGINE AIR
 8 010756 1  AIR FILTER - CONICAL  SV-R



UNISTUDIO - Modena

Tav. N°

00.004.1.05.A
COOLING SYSTEMSV

SV-R

13

17

24

15
16

12

14

23

4

8

5

3

19

1

6

22

24

7

20

21

5
18

6

22

2

7

11 109

22

22

22

22

22
25

22



 ITEM PART N° Q. DESCRIPTION SPARE APPLICATION FROM VIN TO VIN

03 - 2005/04 Tav. N° 00.004.1.05.ASV  SV-R

 1 002883 1  WATER THERMOSTAT
 2 000005 1  WATER COOLER - RADIATOR
 3 089200200000 1  LOCKABLE CABLE CLIP - 20/20 - PIN D = 8 mm No
 4 000634 1  HOSE FROM EXPANSION TANK TO THERMOSTAT
 5 088260380009 2  HOSE CLIP - STEEL - Dmin 26 / Dmax 38 - Lar. 9 No
 6 000001 2  ISOLATION BUSH
 7 000004 2  RADIATOR BUSH
 8 000006 1  FAN MOTOR
 9 002060201301 2   SECURING BOLT M 6 x 20 UNI 5739 8.8 ZG No
 10 123060181501 2   WASHER 6 x 18 1.5 R40 ZG No
 11 126060101201 2   LOCK WASHER - SCHNORR 6 x 10 R40 ZG No
 12 000003 1  EXPANSION TANK
 13 101060201301 3  FLANGE SOCKET BUTTON HEAD SCREW M 6 x 20  8.8 ZG No
 14 123060160101 3  WASHER 6 x 16 UNI 1739 R40 ZG No
 15 123060120101 3  WASHER 6 x 12 UNI 1749 R40 ZG No
 16 036060001301 3  NUT M 6 UNI 7474 CL 10 ZG No
 17 000002 1  PRESSURE CAP
 18 001175 1  HOSE FROM HEADS TO RADIATOR
 19 001176 1  HOSE FROM HEADS TO THERMOSTAT
 20 001177 1  HOSE FROM THERMOSTAT TO RADIATOR
 21 001178 1  HOSE FROM THERMOSTAT TO ENGINE BLOCK
 22 088440560009 8  HOSE CLIP - STEEL - Dmin 44 / Dmax 56 - Lar. 9 No
 23 000633 1  HOSE 6.5x13x865 RUBBER 100C
 24 088100160008 2  HOSE CLIP - STEEL - Dmin 10 / Dmax 16 - Lar. 8 No
 25 003478 1 WATER CROSSOVER TUBE



UNISTUDIO - Modena

Tav. N°

00.006.1.05.A
FUEL SYSTEMSV

1

2
46

3

4

5

6
7

10

4322

20

47

41

40 39
32

35 34 33

29

30

31

3637

28

26

27

38

22

2524

23

22

21
17

16

16

20

15

18
42

11

12

24
25

13

14

19

9
8

44

45



 ITEM PART N° Q. DESCRIPTION SPARE APPLICATION FROM VIN TO VIN

03 - 2005/04 Tav. N° 00.006.1.05.ASV

 1 000012 1  FUEL FILLER CAP
 2 003842 1  FUEL FILLER GASKET
 3 010069 1  FUEL FILLER
 4 135630163301 1  SCREW 6.3 x 16 UNI 6947 8.8 ZG No
 5 002256 1  HOSE 12x17x1000 RUBBER No
 6 081050001301 3  FLANGE SELF LOCKING NUT M 5 CL 10 ZG No
 7 001614 1  EARTH STRAP
 8 101050301613 3  FLANGE SOCKET BUTTON HEAD SCREW M 5 x 30  SS NR No
 9 123050151501 3  WASHER 5 x 15 UNI 6593 R40 ZG No
 10 094060101301 1  SCREW M 6 x 10 DIN 6921 8.8 ZG No
 11 002060201301 4  SECURING BOLT M 6 x 20 UNI 5739 8.8 ZG No
 12 126060101201 5  LOCK WASHER - SCHNORR 6 x 10 R40 ZG No
 13 123060120101 4  WASHER 6 x 12 UNI 1749 R40 ZG No
 14 002142 1  RIGHT FUEL TANK BRACKET
 15 002622 1  FUEL FILTER
 16 088100160008 2  HOSE CLIP - STEEL - Dmin 10 / Dmax 16 - Lar. 8 No
 17 010307 1  CARBOPRESS HOSE 8x15x500 No
 18 003187 1  COBRA FUEL PUMP
 19 002141 1  LEFT FUEL TANK BRACKET
 20 069140360000 2  CABLE TIE - BLACK - L= 140 H=3.6 No
 21 010305 1  FIRST CARBON-CANISTER HOSE 15x23X1060 No
 22 088130200009 4  HOSE CLIP - STEEL - Dmin 13 / Dmax 20 - Lar. 9 No
 23 000513 1  CARBON-CANISTER
 24 002060251301 1  SECURING BOLT M 6 x 25 UNI 5739 8.8 ZG No
 25 123060120101 1  WASHER 6 x 12 UNI 1749 R40 ZG No
 26 010082 1  PRESSURE REGULATOR
 27 002375 1  HOSE 4x8x800 RUBBER No
 28 000515 1  FUEL HOSE ENGINE SIDE
 29 000011 1  THREE WAY FUEL EVAPORATION HOSE
 30 001357 1  HOSE 10x16x300 RUBBER ECO 1 TBSE No
 31 001358 1  PRESSURE TAKE OFF VALVE
 32 089200200000 1  LOCKABLE CABLE CLIP - 20/20 - PIN D = 8 mm No
 33 002040251301 1  SECURING BOLT M 4 x 25 UNI 5739 8.8 ZG No
 34 123040120101 1  WASHER 4 x 12 UNI 6593 R40 ZG No
 35 036040001301 1  NUT M 4 UNI 7474 CL 10 ZG No
 36 000510 1  FUEL EVAPORATION HOSE
 37 001255 1  FUEL HOSE FROM FILTER TO ENGINE
 38 102380000000 1  CABLE GROMMET WITH MEMBRANE - D  38 mm No
 39 104140000000 8  MODULAR PIPE CLIP TIDY - MALE/FEMALE SOCKET - D = 14 mm No



UNISTUDIO - Modena

Tav. N°

00.006.1.05.A
FUEL SYSTEMSV

1

2
46

3

4

5

6
7

10

4322

20

47

41

40 39
32

35 34 33

29

30

31

3637

28

26

27

38

22

2524

23

22

21
17

16

16

20

15

18
42

11

12

24
25

13

14

19

9
8

44

45



 ITEM PART N° Q. DESCRIPTION SPARE APPLICATION FROM VIN TO VIN

03 - 2005/04 Tav. N° 00.006.1.05.ASV

 40 105080000000 8  PIN FOR CABLE CLIP D = 8 mm No
 41 104080000000 8  MODULAR PIPE CLIP TIDY - MALE/FEMALE SOCKET - D = 8 mm No
 42 000008 1  FUEL TANK
 43 010306 1  HOSE 1/2 SAE 100 R6 LENGTH 1250mm No
 44 000745 1  HOSE 10x16x820 RUBBER ECO 1 TBSE No
 45 069280480000 1 CABLE TIE - BLACK - L= 280 H=4.8 No
 46 081050001301 3 FLANGE SELF LOCKING NUT M 5 CL 10 ZG No
 47 002750 1 FUEL TANK PRESSURE SENSOR



UNISTUDIO - Modena

Tav. N°

00.006.2.05.A
FUEL SYSTEMSV-R

1

2

3

4

5

6

7 43

10

20

41 40

39

45

32

35 34 33

29

30

31

3637

28

26

27

38

20
21

23

16
50

17

15

46

18
42

11

12

24
25

13

14

19 52

9
8

44

51

47 48

49

22

53

54
55



 ITEM PART N° Q. DESCRIPTION SPARE APPLICATION FROM VIN TO VIN

03 - 2005/04 Tav. N° 00.006.2.05.ASV-R

 1 000012        1  FUEL FILLER CAP
 2 003842 1  FUEL FILLER GASKET
  3 010069 1  FUEL FILLER
  4 135630163301 1  SCREW 6.3 x 16 UNI 6947 8.8 ZG No
 5 002256 1  HOSE 12x17x1000 RUBBER No
  6 081050001301 3  FLANGE SELF LOCKING NUT M 5 CL 10 ZG No
 7 001614 1  EARTH STRAP
 8 101050301613 3  FLANGE SOCKET BUTTON HEAD SCREW M 5 x 30  SS NR No
 9 123050151501 3  WASHER 5 x 15 UNI 6593 R40 ZG No
 10 094060101301 1  SCREW M 6 x 10 DIN 6921 8.8 ZG No
 11 002060201301 4  SECURING BOLT M 6 x 20 UNI 5739 8.8 ZG No
 12 126060101201 5  LOCK WASHER - SCHNORR 6 x 10 R40 ZG No
 13 123060120101 4  WASHER 6 x 12 UNI 1749 R40 ZG No
 14 002142 1  RIGHT FUEL TANK BRACKET
 15 002622 1  FUEL FILTER
 16 010699 1  CARBON-CANISTER BRACKET
 17 010700 1  FUEL PUMP TO FILTER HOSE
 18 010619 1  TERMINATOR FUEL PUMP
 19 002141 1  LEFT FUEL TANK BRACKET
 20 069140360000 2  CABLE TIE - BLACK - L= 140 H=3.6 No
 21 002637 1  CARBON-CANISTER HOSE
 22 088130200009 1  HOSE CLIP - STEEL - Dmin 13 / Dmax 20 - Lar. 9 No
 23 002628 1  CARBON-CANISTER TANK
 24 002060251301 1  SECURING BOLT M 6 x 25 UNI 5739 8.8 ZG No
 25 123060120101 1  WASHER 6 x 12 UNI 1749 R40 ZG No
 26 010082 1  PRESSURE REGULATOR
 27 002375 1  HOSE 4x8x800 RUBBER No
 28 000515 1  FUEL HOSE ENGINE SIDE
 29 000011 1  THREE WAY FUEL EVAPORATION HOSE
 30 001357 1  HOSE 10x16x300 RUBBER ECO 1 TBSE No
 31 001358 1  PRESSURE TAKE OFF VALVE
 32 089200200000 1  LOCKABLE CABLE CLIP - 20/20 - PIN D = 8 mm No
 33 002040251301 1  SECURING BOLT M 4 x 25 UNI 5739 8.8 ZG No
 34 123040120101 1  WASHER 4 x 12 UNI 6593 R40 ZG No
 35 036040001301 1  NUT M 4 UNI 7474 CL 10 ZG No
 36 000510 1  FUEL EVAPORATION HOSE
 37 001255 1  FUEL HOSE FROM FILTER TO ENGINE
 38 102380000000 1  CABLE GROMMET WITH MEMBRANE - D  38 mm No
 39 104140000000 7  MODULAR PIPE CLIP TIDY - MALE/FEMALE SOCKET - D = 14 mm No



UNISTUDIO - Modena

Tav. N°

00.006.2.05.A
FUEL SYSTEMSV-R

1

2

3

4

5

6

7 43

10

20

41 40

39

45

32

35 34 33

29

30

31

3637

28

26

27

38

20
21

23

16
50

17

15

46

18
42

11

12

24
25

13

14

19 52

9
8

44

51

47 48

49

22

53

54
55



 ITEM PART N° Q. DESCRIPTION SPARE APPLICATION FROM VIN TO VIN

03 - 2005/04 Tav. N° 00.006.2.05.ASV-R

 40 105080000000 7  PIN FOR CABLE CLIP D = 8 mm No
 41 104080000000 7  MODULAR PIPE CLIP TIDY - MALE/FEMALE SOCKET - D = 8 mm No
 42 010651 1  TERMINATOR FUEL TANK
 43 003641 1  FUEL EVAPORATION HOSE
 44 000745 1  HOSE 10x16x820 RUBBER ECO 1 TBSE No
 45 101060301301 7  FLANGE SOCKET BUTTON HEAD SCREW M 6 x 30  8.8 ZG No
 46 088220320009 1  HOSE CLIP - STEEL - Dmin 22 / Dmax 32 - Lar. 9 No
 47 003477 1  FUEL EVAPORATION HOSE
 48 002273 1  FUEL EVAPORATION CONNECTOR
 49 002629 1  FUEL EVAPORATION VALVE
 50 088107127014 2  HOSE CLIP - STEEL - Dmin 107 / Dmax 127 - Lar. 14 No
 51 000513 1  CARBON-CANISTER
 52 002630 1 CARBON-CANISTER CLIP
 53 081050001301 3 FLANGE SELF LOCKING NUT M 5 CL 10 ZG No
 54 069280480000 1 CABLE TIE - BLACK - L= 280 H=4.8 No
 55 002750 1 FUEL TANK PRESSURE SENSOR



UNISTUDIO - Modena

Tav. N°

00.007.1.05.A
AIR CONDITIONING SYSTEM - RHDSV

SV-R

3 2

6 7

1

38 33

37

42

32

39

353448 36

31

9 10

8

21

14

16 17 18

20

19

15

30

29

28

27

26

25

23
24

46

47

45

4 5

43
41

44

40

13

43
44

43 11

43 11
12

25 26

22

23



 ITEM PART N° Q. DESCRIPTION SPARE APPLICATION FROM VIN TO VIN

03 - 2005/04 Tav. N° 00.007.1.05.ASV  SV-R

 1 010014 1  A/C UNIT
 2 010389 1  A/C UNIT BRACKET
 3 094080251301 2  SCREW M 8 x 25 DIN 6921 8.8 ZG No
 4 035080001301 2  NUT M 8 UNI 7473 CL 10 ZG No
 5 123080200201 2  WASHER 8 x 20 x 2 R40 ZG No
 6 094080251301 2  SCREW M 8 x 25 DIN 6921 8.8 ZG No
 7 010373 1  A/C AIR INLET GASKET
 8 000073 1  RECEIVER / DRYER
 9 002060351301 1  SECURING BOLT M 6 x 35 UNI 5739 8.8 ZG No
 10 123060120101 1  WASHER 6 x 12 UNI 1749 R40 ZG No
 11 010442 2  HOSE 18x26x65 RUBBER 100C No
 12 010408 1   WATER TUBE
 13 010409 1   WATER TUBE
 14 092060001301 2  CLAMP NUT M 6 CL 10 ZG No
 15 000067 2  TOP CONDENSER BRACKET
 16 126060101201 2  LOCK WASHER - SCHNORR 6 x 10 R40 ZG No
 17 123060160101 2  WASHER 6 x 16 UNI 1739 R40 ZG No
 18 002060161301 2  SECURING BOLT M 6 x 16 UNI 5739 8.8 ZG No
 19 000074 1  CONDENSER
 20 000066 2  BOTTOM CONDENSER BRACKET
 21 010755 1 A/C CYCLING SWITCH
 22 003152 1  A/C TUBE - FROM BULKHEAD TO CONDENSER
 23 003642 2   O RING 2.5x11 A/C PIPE No
 24 003025 1  R134A PIPE
 25 123080171601 2  WASHER 8 x 17 UNI 6592 R40 ZG No
 26 036080001301 2  NUT M 8 UNI 7474 CL 10 ZG No
 27 003484 1  A/C COMPRESSOR
 28 002632 1  A/C INLET/OUTLET PIPE
 29 003645 1  SCREW M8x33 - A/C MANIFOLD FIXING
 30 003151 1  A/C TUBE - FROM COMPRESSOR TO DRYER
 31 003150 1  A/C TUBE - FROM DRYER TO BULKHEAD
 32 123060120101 4  WASHER 6 x 12 UNI 1749 R40 ZG No
 33 036060001301 4  NUT M 6 UNI 7474 CL 10 ZG No
 34 010830 1 SEALING WASHER 16.5x22x2.7 - NYLON 6 No
 35 010831 1   SEALING WASHER 23.5x30x2.7 - NYLON 7 No
 36 7/8-14 2 NUT 7/8-14 No
 37 101060301301 4  FLANGE SOCKET BUTTON HEAD SCREW M 6 x 30  8.8 ZG No
 38 003148 1  INBOARD PIPE - FROM EVAPORATOR TO BULKHEAD
 39 003149 1  INBOARD PIPE - FROM BULKHEAD TO EVAPORATOR



UNISTUDIO - Modena

Tav. N°

00.007.1.05.A
AIR CONDITIONED SYSTEMSV

SV-R

3 2

6 7

1

38 33

37

42

32

39

353448 36

31

9 10

8

21

14

16 17 18

20

19

15

30

29

28

27

26

25

23
24

46

47

45

4 5

43
41

44

40

13

43
44

43 11

43 11
12

25 26

22

23



 ITEM PART N° Q. DESCRIPTION SPARE APPLICATION FROM VIN TO VIN

03 - 2005/04 Tav. N° 00.007.1.05.ASV  SV-R

 40 010415 1  WATER BULKHEAD TUBE
 41 030400090900 2  POP RIVETS - ALUMINUM - D 4 x 9 No
 42 5/8-18 2  NUT 5/8-18 No
 43 088220320009 4  HOSE CLIP - STEEL - Dmin 22 / Dmax 32 - Lar. 9 No
 44 010643 2  HOSE 18x26x125 RUBBER 100C No
 45 010740 1 PIPE FITTING
 46 010733 1 ORIFICE VALVE
 47 010741 1 A/C PIPE
 48 003237 1 BULKHEAD PASS THRU



UNISTUDIO - Modena

Tav. N°

00.007.2.05.A
AIR CONVEYORSV

SV-R

5

5

1 2

3

6

7

4

7

6

5

8



 ITEM PART N° Q. DESCRIPTION SPARE APPLICATION FROM VIN TO VIN

03 - 2005/04 Tav. N° 00.007.2.05.ASV  SV-R

 1 012558 1  COWL - RADIATOR, RHS
 2 012559 1  COWL - RADIATOR TOP
 3 012561 1  COWL - RADIATOR BOTTOM
 4 012557 1  COWL - RADIATOR, LHS
 5 AWR2227 12 SCREW TYPE SCRIVET
 6 DEP1198 10 SCREW - M6 BOLT
 7 FX106041 6 FLANGE NUT - LOCKING
 8 FS106207 1 FLANGE SCREW



UNISTUDIO - Modena

Tav. N°

00.008.1.05.A
EXHAUST SYSTEMSV

SV-R

5 10

10

6

9 19 7 8

9 19 7 8

1

21

3

4

2

11

15 14 13

12

17

16

20

18



 ITEM PART N° Q. DESCRIPTION SPARE APPLICATION FROM VIN TO VIN

03 - 2005/04 Tav. N° 00.008.1.05.ASV  SV-R

 1 000604 1  RH CATALYST ASSY  SV
 1 010396 1  RH CATALYST ASSY - MANUAL TRANSMISSION  SV-R MANUAL
 1 010398 1 RH CATALYST ASSY - AUTOMATIC TRANSMISSION  SV-R AUTO
 2 001337 1  LH CATALYST ASSY  SV
 2 010397 1  LH CATALYST ASSY - MANUAL TRANSMISSION  SV-R MANUAL
 2 010399 1 LH CATALYST ASSY - AUTOMATIC TRANSMISSION  SV-R AUTO
 3 000605 1  RH EXHAUST EXTENSION
 4 000606 1  LH EXHAUST EXTENSION
 5 010392 1  RH SILENCER ASSY
 6 010393 1  LH SILENCER ASSY
 7 000609 5  EXHAUST PIPE GASKET
 8 005080601301 10 ALLEN BOLT M 8 x 60 UNI 5931 8.8 ZG No
 9 081080001312 10 FLANGE SELF LOCKING NUT M 8 CL 10 DA No
 10 000611 6  EXHAUST RUBBER SUPPORT
 11 002747 2  FRONT OXYGEN SENSOR
 12 001287 2  EXTENSION LEAD
 13 103160000000 1  PIPE CLAMP WITH SHEATH - STEEL- D 16 mm No
 14 123060120101 1  WASHER 6 x 12 UNI 1749 R40 ZG No
 15 036060001301 1  NUT M 6 UNI 7474 CL 10 ZG No
 16 002745 1  REAR RIGHT OXYGEN SENSOR
 17 002744 1  REAR LEFT OXYGEN SENSOR
 18 113100001301 4  NUT M 10 DIN 6923 CL 10 ZG No
 19 123080151501 10  WASHER 8 x 15 UNI 1749 R40 ZG No
 20 010328 1 REAR OXYGEN SENSOR HARNESS
 21 010464 1 EXHAUST MANIFOLD GASKET



UNISTUDIO - Modena

Tav. N°

01.002.1.05.A
SHAFTS AND DIFFERENTIALSV

SV-R

23 26 24

24 26 23

25

1822

23 26

21

9

2

3

30

7
8

5
4

6

1

13
15
148 9

16

14
15
17

1112 10

29

25 26 23

1928

20 27

M78



 ITEM PART N° Q. DESCRIPTION SPARE APPLICATION FROM VIN TO VIN

03 - 2005/04 Tav. N° 01.002.1.05.ASV  SV-R

 1 010023 1  M76 DIFFERENTIAL
 2 001063 1  M76 FRONT MOUNTING BRACKET No
 3 002337 2  BUSH No
 4 126120181701 4  LOCK WASHER - SCHNORR 12 x 18 R40 ZG No
 5 005120301301 4  ALLEN BOLT M 12 x 30 UNI 5931 8.8 ZG No
 6 123120240201 4  WASHER 12 x 24 x 2 R40 ZG No
 7 001120901301 2  SECURING BOLT M 12 x 90 UNI 5737 8.8 ZG No
 8 123120240201 3  WASHER 12 x 24 x 2 R40 ZG No
 9 036120001301 3  NUT M 12 UNI 7474 CL 10 ZG No
 10 001064 1  REAR DIFFERENTIAL BRACKET No
 11 002337 1  BUSH No
 12 001120901301 1  SECURING BOLT M 12 x 90 UNI 5737 8.8 ZG No
 13 005100251301 4  ALLEN BOLT M 10 x 25 UNI 5931 8.8 ZG No
 14 123100210201 8  WASHER 10 x 21 UNI 6592 R40 ZG No
 15 126100161601 8  LOCK WASHER - SCHNORR 10 x 16 R40 ZG No
 16 001065 1  REAR TOP DIFFERENTIAL BRACKET
 17 005100251301 4  ALLEN BOLT M 10 x 25 UNI 5931 8.8 ZG No
 18 002830 1  M76 PROPELLER SHAFT - MANUAL TRANSMISSION
 18 003203 1  M76 PROPELLER SHAFT - AUTOMATIC TRANSMISSION
 19 005120352301 4  ALLEN BOLT M 12 x 1.25 x 35 UNI 5932 8.8 ZG No
 20 035120002301 4  NUT M 12 x 1.25 UNI 7473 CL 10 ZG No
 21 000331 1  LH HALFSHAFT
 22 000348 1  RH HALFSHAFT
 23 000332 12  HALF SHAFT PLATE
 24 005100602301 12 ALLEN BOLT M 10 x 1.25 x 60 UNI 5932 8.8 ZG No
 25 005100501301 12 ALLEN BOLT M 10 x 50 UNI 5931 8.8 ZG No
 26 126100161601 24  LOCK WASHER - SCHNORR 10 x 16 R40 ZG No
 27 123120240201 4  WASHER 12 x 24 x 2 R40 ZG No
 28 126120181701 4  LOCK WASHER - SCHNORR 12 x 18 R40 ZG No
 29 002440 1  REAR DIFFERENTIAL BRACKET - ASSY
 30 002439 1  M76 FRONT MOUNTING BRACKET - ASSY

101 155



UNISTUDIO - Modena

Tav. N°

01.002.1.05.B
SHAFTS AND DIFFERENTIALSV

SV-R

28 31 30

2928 31

15

2

6

M80

3
4

22

2926 31

25 24 33

28

32

10
12
1118 19

13

15
16
14

817 7

9

30 31 28

27

20

23
21



 ITEM PART N° Q. DESCRIPTION SPARE APPLICATION FROM VIN TO VIN

03 - 2005/04 Tav. N° 01.002.1.05.BSV  SV-R

 1 010359 1  M80 FRONT MOUNTING BRACKET No
 2 002337 2  BUSH No
 3 001120901301 2  SECURING BOLT M 12 x 90 UNI 5737 8.8 ZG No
 4 123120240201 2  WASHER 12 x 24 x 2 R40 ZG No
 5 036120001301 2  NUT M 12 UNI 7474 CL 10 ZG No
 6 010599 1  M80 FRONT MOUNTING BRACKET - ASSY
 7 001064 1  REAR DIFFERENTIAL BRACKET No
 8 002337 1  BUSH No
 9 002440 1  REAR DIFFERENTIAL BRACKET - ASSY
 10 005100251301 4  ALLEN BOLT M 10 x 25 UNI 5931 8.8 ZG No
 11 123100210201 4  WASHER 10 x 21 UNI 6592 R40 ZG No
 12 126100161601 4  LOCK WASHER - SCHNORR 10 x 16 R40 ZG No
 13 001065 1  REAR TOP DIFFERENTIAL BRACKET
 14 005100251301 4  ALLEN BOLT M 10 x 25 UNI 5931 8.8 ZG No
 15 123100210201 4 WASHER 10 x 21 UNI 6592 R40 ZG No
 16 126100161601 4  LOCK WASHER - SCHNORR 10 x 16 R40 ZG No
 17 001120901301 1  SECURING BOLT M 12 x 90 UNI 5737 8.8 ZG No
 18 123120240201 1  WASHER 12 x 24 x 2 R40 ZG No
 19 036120001301 1  NUT M 12 UNI 7474 CL 10 ZG No
 20 010053 1  M80 DIFFERENTIAL
 21 005120301301 3  ALLEN BOLT M 12 x 30 UNI 5931 8.8 ZG No
 22 123120240201 3  WASHER 12 x 24 x 2 R40 ZG No
 23 126120181701 3  LOCK WASHER - SCHNORR 12 x 18 R40 ZG No
 24 035100001301 6  NUT M 10 UNI 7473 CL 10 ZG No
 25 126100161601 6  LOCK WASHER - SCHNORR 10 x 16 R40 ZG No
 26 000331 1  LH HALFSHAFT
 27 000348 1  RH HALFSHAFT
 28 000332 12  HALF SHAFT PLATE
 29 005100602301 12 ALLEN BOLT M 10 x 1.25 x 60 UNI 5932 8.8 ZG No
 30 005100501301 12 ALLEN BOLT M 10 x 50 UNI 5931 8.8 ZG No
 31 126100161601 24  LOCK WASHER - SCHNORR 10 x 16 R40 ZG No
 32 011100251301 6  STUD BOLT M 10 x 25 UNI 5911 8.8 ZG No
 33 010622 1  M80 PROPELLER SHAFT - MANUAL TRANSMISSION
 33 010624 1  M80 PROPELLER SHAFT - AUTOMATIC TRANSMISSION

156



UNISTUDIO - Modena

Tav. N°

01.003.1.05.A
STEERING LINKAGE, RACK AND PINION - RHDSV

SV-R

5

6
7

5

6
7

3

9
10
11

21

8

13

12

15
16

17

19

18

17
16
14

4

2

1

8

11
10
9

18

19

20

20 21



 ITEM PART N° Q. DESCRIPTION SPARE APPLICATION FROM VIN TO VIN

03 - 2005/04 Tav. N° 01.003.1.05.ASV  SV-R

 1 002606 1  STEERING RACK
 2 000363 1  MOUNTING BRACKET
 3 003041 1  CLAMP
 4 000364 1  MOUNTING BRACKET
 5  005100551301 4  ALLEN BOLT M 10 x 55 UNI 5931 8.8 ZG No
 6 126100161601 4  LOCK WASHER - SCHNORR 10 x 16 R40 ZG No
 7 123100210201 4  WASHER 10 x 21 UNI 6592 R40 ZG No
 8 010041 2  EXTENSION ROD
 9 000334 2  OUTER BALL JOINT
 10 123100210201 2  WASHER 10 x 21 UNI 6592 R40 ZG No
 11 036100002301 2  NUT M 10 x 1.25 UNI 7474 CL 10 ZG No
 12 010009 1  STEERING LINKAGE
 13 000179 1  STEERING COLUMN SUPPORT
 14 101060161301 1  FLANGE SOCKET BUTTON HEAD SCREW M 6 x 16  8.8 ZG No
 15 101060201301 1  FLANGE SOCKET BUTTON HEAD SCREW M 6 x 20  8.8 ZG No
 16 126060101201 2  LOCK WASHER - SCHNORR 6 x 10 R40 ZG No
 17 123060181501 2  WASHER 6 x 18 1.5 R40 ZG No
 18 002080351301 2  SECURING BOLT M 8 x 35 UNI 5739 8.8 ZG No
 19 036080001301 2  NUT M 8 UNI 7474 CL 10 ZG No
 20 033140002201 2  NUT M 14 x 1.5 UNI 5588 CL 8 ZG No
 21 010443 2  OUTER BALL JOINT



UNISTUDIO - Modena

Tav. N°

01.003.2.05.A
POWER STEERING SYSTEM - RHDSV

SV-R

3

1

4

2

95

21

28

7

28

26

27

26

22

10
29

8

12

12
17

18

201916

21

21
11

21

17

18

20

19

15

151214 13

6

24

23

21

25



 ITEM PART N° Q. DESCRIPTION SPARE APPLICATION FROM VIN TO VIN

03 - 2005/04 Tav. N° 01.003.2.05.ASV  SV-R

 1 001414 1  BANJO UNION M18x1.5x32 No
 2 131180241500 2  SEALING WASHER - COPPER 18 x 24 GR No
 3 001137 1  BANJO UNION M16x1.5x28 No
 4 131160221500 2  SEALING WASHER - COPPER 16 x 22 GR No
 5 003144 1  HIGH PRESSURE PIPE - FROM BOOSTER TO STEERING RACK
 6 003145 1  HOSE 3/8 SAE 100 R6 LENGTH 600mm No
 7 003590 1  FLUID RESEVOIR
 8 003146 1  HOSE 3/8 SAE 100 R6 LENGTH 1000mm No
 9 003143 1  HIGH PRESSURE PIPE - FROM PUMP TO BOOSTER
 10 010301 1  HOSE 3/8 SAE 100 R6 LENGTH 800mm
 11 010358 1  Y’ PIECE
 12 088110170009 2  HOSE CLIP - STEEL - Dmin 11 / Dmax 17 - Lar. 9 No
 13 000369 1  BANJO UNION M14x1.5x26 No
 14 000368 1  HOSE CONNECTOR 12mm
 15 131140181500 2  SEALING WASHER - COPPER 14 x 18 GR No
 16 000374 1  OIL COOLER
 17 002060161301 2  SECURING BOLT M 6 x 16 UNI 5739 8.8 ZG No
 18 123080171601 4  WASHER 8 x 17 UNI 6592 R40 ZG No
 19 103120000000 2  PIPE CLAMP WITH SHEATH - STEEL- D 12 mm No
 20 036060001301 2  NUT M 6 UNI 7474 CL 10 ZG No
 21 088080120009 4  HOSE CLIP - STEEL - Dmin 8 / Dmax 12 - Lar. 9 No
 22 010301 1  HOSE 3/8 SAE 100 R6 LENGTH 800mm No
 23 000367 1  BANJO UNION M12x1.5x24 No
 24 131120181500 1  SEALING WASHER - COPPER 12 x 18 GR No
 25 003620 1  STEERING PUMP PULLEY
 26 088100160008 2  HOSE CLIP - STEEL - Dmin 10 / Dmax 16 - Lar. 8 No
 27 003640 1  HOSE - FROM OIL TANK TO PUMP
 28 003644 2  SCREW - OIL TANK FIXING
 29 010815 1 POWER STEERING PUMP

101 121



UNISTUDIO - Modena

Tav. N°

01.003.2.05.B
POWER STEERING SYSTEM - RDHSV

SV-R

3

1 4

5

2

13

19

20

19

17

18

17

11

10

13

13

12

15

14

8

9

6

7 12

16

21



 ITEM PART N° Q. DESCRIPTION SPARE APPLICATION FROM VIN TO VIN

03 - 2005/04 Tav. N° 01.003.2.05.BSV  SV-R

 1 001414 1  BANJO UNION M18x1.5x32 No
 2 131180241500 2  SEALING WASHER - COPPER 18 x 24 GR No
 3 001137 1  BANJO UNION M16x1.5x28 No
 4 131160221500 2  SEALING WASHER - COPPER 16 x 22 GR No
 5 003873 1  PIPE FROM CONNECTOR TO MASTER CYLINDER - RHD
 6 003874 1  PIPE FROM MASTER CYLINDER TO STEERING RACK - RHD
 7 003875 1  PIPE FROM MASTER CYLINDER TO THREE WAYS - RHD
 8 003872 1  PIPE FROM PUMP TO CONNECTOR - RHD
 9 003876 1  COOLER - FROM THREE WAYS TO RESERVOIR - RHD
 10 000369 1  BANJO UNION M14x1.5x26 No
 11 131140201500 2  SEALING WASHER - COPPER 14 x 20 GR No
 12 002060161301 2  SECURING BOLT M 6 x 16 UNI 5739 8.8 ZG No
 13 088080120009 3  HOSE CLIP - STEEL - Dmin 8 / Dmax 12 - Lar. 9 No
 14 000367 1  BANJO UNION M12x1.5x24 No
 15 131120181500 1  SEALING WASHER - COPPER 12 x 18 GR No
 16 003620 1  STEERING PUMP PULLEY
 17 088100160008 2  HOSE CLIP - STEEL - Dmin 10 / Dmax 16 - Lar. 8 No
 18 003640 1  HOSE - FROM OIL TANK TO PUMP
 19 003644 2  SCREW - OIL TANK FIXING
 20 003590 1  FLUID RESEVOIR
 21 010815 1 POWER STEERING PUMP

122 155



UNISTUDIO - Modena

Tav. N°

01.003.3.05.A
STEERING COLUMN AND WHEELSV

SV-R

13

12

22

11

9

10

4

1

7

14

8

16

15
5 6

2

3

17

21

19

18

20



 ITEM PART N° Q. DESCRIPTION SPARE APPLICATION FROM VIN TO VIN

03 - 2005/04 Tav. N° 01.003.3.05.ASV  SV-R

 1 000253 1  STEERING COLUMN
 2 123080240201 4  WASHER 8 x 24 x 2 R40 ZG No
 3 036080001301 4  NUT M 8 UNI 7474 CL 10 ZG No
 4 011983 1  HARNESS COLUMN SWITCH LINK
 5 010723 1  COLUMN SWITCH GEAR
 6 000255 2  STEERING COLUMN SHROUD SCREW
 7 000251 1  ROTARY COUPLER
 8 000659 1  ADJUSTMENT LEVER
 9 000921 1  TRANSPONDER AERIAL
 10 000255 1  STEERING COLUMN SHROUD SCREW
 11 000666 1  KEY RELEASE LEVER
 12 000664 1  SCREW - KEY RELEASE LEVER FIXING
 13 010709 1  STEERING LOCK KIT
 14 000256 1  STEERING WHEEL SCREW
 15 000255 3  STEERING COLUMN SHROUD SCREW
 16 000259 1  LOWER COLUMN COVER
 17 000258 1  UPPER COLUMN COVER
 18 001602 1  PLUG - STEERING WHEEL HUB
 19 002454 1  BLANKING PLATE
 20 002455 1  BLANKING PLATE
 21 010344 1  STEERING WHEEL - ASSY
 22 002851 1  IGNITION KEY



UNISTUDIO - Modena

Tav. N°

01.004.1.05.A
BRAKE BOX, PEDAL AND CYLINDER - MANUAL TRANSMISSIONSV

SV-R

8

24

4

23

5 2

3
6

11

19

14

7
6

15

16

17

13 12

7

1

10

9 22
21

20

18



 ITEM PART N° Q. DESCRIPTION SPARE APPLICATION FROM VIN TO VIN

03 - 2005/04 Tav. N° 01.004.1.05.ASV  SV-R

 1 002442 1  PEDAL BOX - ASSY
 2 000021 1  PEDAL BOX WITH BRAKE PEDAL
 3 123080240201 1  WASHER 8 x 24 x 2 R40 ZG No
 4 033040001301 4  NUT M 4 UNI 5588 CL 10 ZG No
 5 002080201301 1  SECURING BOLT M 8 x 20 UNI 5739 8.8 ZG No
 6 036080001301 4  NUT M 8 UNI 7474 CL 10 ZG No
 7 123080151501 4  WASHER 8 x 15 UNI 1749 R40 ZG No
 8 002678 1  SWITCH BRACKET
 9 036040001301 2  NUT M 4 UNI 7474 CL 10 ZG No
 10 001601 1  CRUISE CONTROL CLUTCH PEDAL SWITCH
 11 000096 1  BRAKE LIGHT SWITCH
 12 000688 1  BRAKE PEDAL SWITCH BUSHING
 13 000014 1  WASHER 2.5x14.3x20.4 - PLASTIC
 14 000689 1  R’ CLIP 
 15 001328 1  HYDRO-BOOST
 16 002429 2  FLANGED NUT M8
 17 001320 1  MASTER CYLINDER
 18 001329 1  BRAKE CONNECTION KIT
 19 000018 1  BRAKE BOOST AND CYLINDER - ASSY
 20 002060161301 1  SECURING BOLT M 6 x 16 UNI 5739 8.8 ZG No
 21 126060101201 1  LOCK WASHER - SCHNORR 6 x 10 R40 ZG No
 22 123060121601 1  WASHER 6 x 12 UNI 1749 R40 ZG No
 23 012365 1  PEDAL FINISHER
 24 006040121301 4  SCREW M 4 x 12 UNI 5933 8.8 ZG No



UNISTUDIO - Modena

Tav. N°

01.004.2.05.A
CLUTCH RELEASE SYSTEMSV

SV-R

1 2

2
11

12

21

22

23

13

9
10

4

3

17

14 15 16

19

20

18

7

5 6



 ITEM PART N° Q. DESCRIPTION SPARE APPLICATION FROM VIN TO VIN

03 - 2005/04 Tav. N° 01.004.2.05.ASV  SV-R

 1 000041 1  CLUTCH AUTOMATIC ADJUSTER
 2 000044 2  CLUTCH PEDAL BUSHING
 3 010450 1  CLUTCH PEDAL
 4 000043 1  CLUTCH PEDAL NUT
 5 036040001301 2  NUT M 4 UNI 7474 CL 10 ZG No
 6 123040120101 2  WASHER 4 x 12 UNI 6593 R40 ZG No
 7 002040201301 2  SECURING BOLT M 4 x 20 UNI 5739 8.8 ZG No
 8 000046 1  CLUTCH CABLE
 9 123060181501 1  WASHER 6 x 18 1.5 R40 ZG No
 10 071250200501 1  COTTER PIN 2.5 x 20 UNI 1336 ZG No
 11 024420383301 1  SCREW 4.2 x 38 UNI 6954 8.8 ZG No
 12 000354 1  OVERIDE SWITCH
 13 001387 1  CLUTCH CABLE SNAP RING
 14 002060161301 1  SECURING BOLT M 6 x 16 UNI 5739 8.8 ZG No
 15 126060101201 1  LOCK WASHER - SCHNORR 6 x 10 R40 ZG No
 16 123060120101 1  WASHER 6 x 12 UNI 1749 R40 ZG No
 17 000378 1  CLUTCH LEVER COVER
 18 012365 1  PEDAL FINISHER
 19 006040121301 4  SCREW M 4 x 12 UNI 5933 8.8 ZG No
 20 033040001301 4  NUT M 4 UNI 5588 CL 10 ZG No
 21 002833 1 CLUTCH RELEASE LEVER
 22 002766 1 CLUTCH RELEASE BEARING
 23 010449 2 PEDAL RUBBER STOP



UNISTUDIO - Modena

Tav. N°

01.004.3.05.A
ACCELERATOR PEDAL AND CABLE - RHD SV

SV-R

1

4

3

12

13

14

2

3

2

10

9

11

5

6

7

8



 ITEM PART N° Q. DESCRIPTION SPARE APPLICATION FROM VIN TO VIN

03 - 2005/04 Tav. N° 01.004.3.05.ASV  SV-R

 1 000183 1  ACCELERATOR PEDAL
 2 123080171601 2  WASHER 8 x 17 UNI 6592 R40 ZG No
 3 036080001301 2  NUT M 8 UNI 7474 CL 10 ZG No
 4 003140 1  ACCELERATOR CABLE - RHD
 5 002060201301 2  SECURING BOLT M 6 x 20 UNI 5739 8.8 ZG No
 6 123060120101 4  WASHER 6 x 12 UNI 1749 R40 ZG No
 7 081060001301 2  FLANGE SELF LOCKING NUT M 6 CL 10 ZG No
 8 010444 1  SNAP RING RS8 - SEEGER ORBIS GMBH No
 9 012364 1  ACCELERATOR PEDAL PAD COVER
 10 006040121301 4  SCREW M 4 x 12 UNI 5933 8.8 ZG No
 11 033040001301 4  NUT M 4 UNI 5588 CL 10 ZG No
 12 144008008000 1  MODULAR CABLE CLIP - FEMALE SOCKET - D = 8 mm No
 13 104270000000 1  MODULAR PIPE CLIP TIDY - MALE/FEMALE SOCKET - D = 27 mm No
 14 003523 1  O RING 2100 NBR 1.78 x 25.12



UNISTUDIO - Modena

Tav. N°

02.001.1.05.A
CHASSIS - RHDSV

SV-R

1

8

7

9

3

2
4 5

9

10

12

13

11

1819

6

28

20

20

21 7

11

17

16

22

24
25

26

25

27

23

14
15

29
30

31
32



 ITEM PART N° Q. DESCRIPTION SPARE APPLICATION FROM VIN TO VIN

03 - 2005/04 Tav. N° 02.001.1.05.ASV  SV-R

 1 000767 1  RH MOUNTING BRACKET
 2 000768 1  LH MOUNTING BRACKET
 3 094080201301 8 SCREW M 8 x 20 DIN 6921 8.8 ZG No
 4 094080201301 4  SCREW M 8 x 20 DIN 6921 8.8 ZG No
 5 003248 1  LOWERFRONT CROSSMEMBER
 6 094080201301 4 SCREW M 8 x 20 DIN 6921 8.8 ZG No
 7 094080201301 16  SCREW M 8 x 20 DIN 6921 8.8 ZG No
 8 010382 1  FRONT CROSSMEMBER
 9 003354 2  FRONT CRASH CAN
 10 010431 1  INTERIOR CROSSMEMBER
 11 005100251301 16 ALLEN BOLT M 10 x 25 UNI 5931 8.8 ZG No
 12 094080201301 4  SCREW M 8 x 20 DIN 6921 8.8 ZG No
 13 005080201301 8  ALLEN BOLT M 8 x 20 UNI 5931 8.8 ZG No
 14 010385 1  TOP RADIATOR BRACKET - LEFT HAND SIDE
 15 094080201301 4  SCREW M 8 x 20 DIN 6921 8.8 ZG No
 16 103250000000 2  PIPE CLAMP WITH SHEATH - STEEL- D 25 mm No
 17 002342 2  PIPE
 18 003545 1  REAR REMOVABLE CROSSMEMBER
 19 005100251301 8  ALLEN BOLT M 10 x 25 UNI 5931 8.8 ZG No
 20 003355 2  REAR CRASH CAN
 21 010383 1  REAR CROSSMEMBER
 22 101060201301 2  FLANGE SOCKET BUTTON HEAD SCREW M 6 x 20  8.8 ZG No
 23 094080201301 4  SCREW M 8 x 20 DIN 6921 8.8 ZG No
 24 010435 8  COVER
 25 030290140900 84 POP RIVETS - ALUMINUM - D 2.9 x 14 No
 26 010433 2  PLENUM COVER PLATE
 27 010386 1  TOP RADIATOR BRACKET - RIGHT HAND SIDE
 28 010028 1  CHASSIS TUB
 29 010694 1 FRONT RIGHT COVER PLATE
 30 010695 1 FRONT LEFT COVER PLATE
 31 010696 1 REAR RIGHT COVER PLATE
 32 010697 1 REAR LEFT COVER PLATE



UNISTUDIO - Modena

Tav. N°

02.002.1.05.A
INBOARD INSULATING PANELS - RHDSV

SV-R

8

6

3

27

7

1

10

9

22

17

13

23

14 15

15

11

12

12

2

21

14

16

11

10

825
7

19

4
5

18

20

26

24



 ITEM PART N° Q. DESCRIPTION SPARE APPLICATION FROM VIN TO VIN

03 - 2005/04 Tav. N° 02.002.1.05.ASV  SV-R

 1 012798 2  BODY NVH 6a
 2 012811 1  BODY NVH 15
 3 012809 1  BODY NVH 13
 4 012810 1  BODY NVH 14
 5 012817 1  BODY NVH 60
 6 012812 1  BODY NVH 16
 7 012813 1 BODY NVH 18a
 8 012792 2  BODY NVH 1
 9 012804 2  BODY NVH 9a
 10 012793 2  BODY NVH 2
 11 012794 2  BODY NVH 3
 12 012795 2  BODY NVH 4
 13 012796 1 BODY NVH 5a
 14 012806 2  BODY NVH 10
 15 012789 2  TRIM NVH 80
 16 012790 1  TRIM NVH 80
 17 012819 1  BODY NVH 63
 18 012756 40  BITUMEN DAMPING PAD 100/200
 19 012814 1 BODY NVH 18b
 20 012758 20 BITUMEN DAMPING PAD 100/130
 21 012815 1 BODY NVH 19
 22 012805 1 BODY NVH 9b
 23 012797 1 BODY NVH 5b
 24 012799 1 BODY NVH 6b
 25 012791 1 TRIM NVH 83
 26 012808 1 BODY NVH 12
 27 012692 1  NVH KIT CHASSIS - BULKHEAD / TUNNEL - RHD



UNISTUDIO - Modena

Tav. N°

02.002.2.05.A
OUTBOARD INSULATING PANELS - RHDSV

SV-R

15

13

15
5

3
6 14

13

4

2

16

16
2

12

11

1

10
7

8
9

18

17

20

19



 ITEM PART N° Q. DESCRIPTION SPARE APPLICATION FROM VIN TO VIN

03 - 2005/04 Tav. N° 02.002.2.05.ASV  SV-R

 1 010673 1  GEARBOX HEAT SHIELD  MANUAL
 2 010454 2  HOXYGEN SENSOR CONNECTOR SHIELD  MANUAL
 3 010071 1 TUNNEL HEAT SHIELD
 4 010063 1  BULKHEAD HEAT SHIELD
 5 010072 1  TUNNEL HEAT SHIELD SUPPORT
 6 010674 1 SILENCER HEAT SHIELD
 7 010657 1 BELL HOUSING JACKET  MANUAL
 8 010660 4  LOCKER PLASTIC RING  MANUAL
 9 010659 4  LOCKER PLASTIC PIN  MANUAL
 10 002060251301 4  SECURING BOLT M 6 x 25 UNI 5739 8.8 ZG No MANUAL
 11 123060181501 6 WASHER 6 x 18 1.5 R40 ZG No MANUAL
 12 036060001301 4  NUT M 6 UNI 7474 CL 10 ZG No MANUAL
 13 101040201613 13  FLANGE SOCKET BUTTON HEAD SCREW M 4 x 20  SS NR No 
 14 101060161301 7  FLANGE SOCKET BUTTON HEAD SCREW M 6 x 16  8.8 ZG No 
 15 123050151501 13  WASHER 5 x 15 UNI 6593 R40 ZG No 
 16 101040201613 4 FLANGE SOCKET BUTTON HEAD SCREW M 4 x 20  SS NR No MANUAL
 17 010743 1 OXYGEN SENSOR HEAT SHIELD - AUTOMATIC TRANSMISSION  AUTO
 18 123060181501 6 WASHER 6 x 18 1.5 R40 ZG No AUTO
 19 101060301301 6 FLANGE SOCKET BUTTON HEAD SCREW M 6 x 30  8.8 ZG No AUTO
 20 093061451301 6 RIV - NUT FLAT - M6  x 14.5  ZG No AUTO



UNISTUDIO - Modena

Tav. N°

02.L03.1.05.A
LH FRONT SUSPENSION WISHBONES AND HUBSV

SV-R

34
8

7
9

8 22

7 8

9

8 22

32

6

17

19
20

21
22

17
20

28

9
10

20
21

22

5
23

25

13

31

10

34 12

18

27 29 30 5 2423

26

8

11

14
15
16

1

2

3

4

33



 ITEM PART N° Q. DESCRIPTION SPARE APPLICATION FROM VIN TO VIN

03 - 2005/04 Tav. N° 02.L03.1.05.ASV  SV-R

 1 003019 1  STAKE NUT
 2 000284 1  STAKE NUT WASHER
 3 000281 1  HUB - BEARING
 4 000302 1  HUB CARRIER - LEFT HAND
 5 123120240201 2  WASHER 12 x 24 x 2 R40 ZG No
 6 000277 1  FRONT UPPER BALL JOINT  No
 7 001140901301 2  SECURING BOLT M 14 x 90 UNI 5737 8.8 ZG No
 8 123140282501 6 WASHER 14 x 28 UNI 6592 R40 ZG No
 9 000276 3  BUSH No
 10 010075 2  RING SPACER 35x45x4
 11 036140002301 2  NUT M 14 x 1.5 UNI 7474 CL 10 ZG No
 12 010062 1  FRONT UPPER ARM No
 13 003348 1  FRONT 48 TEETH TONE WHEEL - RADIAL SENSOR     101 189
 14 001100602301 4  SECURING BOLT M 10 x 1.25 x 60 UNI 5738 8.8 ZG No
 15 126100161601 4  LOCK WASHER - SCHNORR 10 x 16 R40 ZG No
 16 123100210201 4  WASHER 10 x 21 UNI 6592 R40 ZG No
 17 000270 2  ECCENTRIC CAM BOLT
 18 010038 1  RING SPACER 14.25x36x11
 19 010050 1  TRW 030-0172-012-293 - BUSH
 20 010037 3  RING SPACER 14.25x36x3
 21 000273 2  ECCENTRIC CAM WASHER
 22 035140001301 4  NUT M 14 UNI 7473 CL 10 ZG No
 23 036120001301 2  NUT M 12 UNI 7474 CL 10 ZG No
 24 010061 1  FRONT LEFT LOWER ARM No
 25 001121201301 1  SECURING BOLT M 12 x 120 UNI 5737 8.8 ZG No
 26 001100851301 1  SECURING BOLT M 10 x 85 UNI 5737 8.8 ZG No
 27 000387 1  RING SPACER 12x20x46
 28 000274 1  FRONT LOWER BALL JOINT
 29 123100210201 1  WASHER 10 x 21 UNI 6592 R40 ZG No
 30 036100001301 1  NUT M 10 UNI 7474 CL 10 ZG No
 31 010363 1  FRONT 48 TEETH TONE WHEEL - AXIAL SENSOR   190
 32 010587 1  UPPER FRONT LEFT ARM - ASSY
 33 010589 1  LOWER FRONT LEFT ARM - ASSY
 34 010794 1 SAFETY WASHER 15 UNI 6600 R60P ZG No



UNISTUDIO - Modena

Tav. N°

02.R03.1.05.A
RH FRONT SUSPENSION WISHBONES AND HUBSV

SV-R

8
9

10

11

22

13

8

11

14 4
3

11
13

14

19

24

32

29

25
26
27

2
7

23
22

30
1

34
2

3

14

1

34
2

3
34

2
14

6

4 5

15 28

23

20
21

12

181716

31

33

34
2



 ITEM PART N° Q. DESCRIPTION SPARE APPLICATION FROM VIN TO VIN

03 - 2005/04 Tav. N° 02.R03.1.05.ASV  SV-R

 1 001140901301 2  SECURING BOLT M 14 x 90 UNI 5737 8.8 ZG No
 2  123140282501 6  WASHER 14 x 28 UNI 6592 R40 ZG No
 3 000276 3  BUSH
 4 010075 2  RING SPACER 35x45x4
 5 010062 1  FRONT UPPER ARM No
 6 000277 1  FRONT UPPER BALL JOINT  No
 7 036140002301 2  NUT M 14 x 1.5 UNI 7474 CL 10 ZG No
 8 000270 2  ECCENTRIC CAM BOLT
 9 010038 1  RING SPACER 14.25x36x11
 10 010050 1  TRW 030-0172-012-293 - BUSH
 11 010037 3  RING SPACER 14.25x36x3
 12 010060 1  FRONT RIGHT LOWER ARM No
 13 000273 2  ECCENTRIC CAM WASHER
 14 035140001301 4  NUT M 14 UNI 7473 CL 10 ZG No
 15 000284 1  STAKE NUT WASHER
 16 001121201301 1  SECURING BOLT M 12 x 120 UNI 5737 8.8 ZG No
 17 001100851301 1  SECURING BOLT M 10 x 85 UNI 5737 8.8 ZG No
 18 000387 1  RING SPACER 12x20x46
 19 000274 1  FRONT LOWER BALL JOINT
 20 123100210201 1  WASHER 10 x 21 UNI 6592 R40 ZG No
 21 036100001301 1  NUT M 10 UNI 7474 CL 10 ZG No
 22 123120240201 2  WASHER 12 x 24 x 2 R40 ZG No
 23 036120001301 2 NUT M 12 UNI 7474 CL 10 ZG No
 24 003348 1  FRONT 48 TEETH TONE WHEEL - RADIAL SENSOR   101    189
 25 001100602301 4  SECURING BOLT M 10 x 1.25 x 60 UNI 5738 8.8 ZG No
 26 126100161601 4  LOCK WASHER - SCHNORR 10 x 16 R40 ZG No
 27 123100210201 4  WASHER 10 x 21 UNI 6592 R40 ZG No
 28 003019 1  STAKE NUT
 29 000279 1  HUB CARRIER - RIGHT HAND
 30 000281 1  HUB - BEARING
 31 010588 1  UPPER FRONT RIGHT ARM - ASSY
 32 010363 1  FRONT 48 TEETH TONE WHEEL - AXIAL SENSOR   190
 33 010590 1  LOWER FRONT RIGHT ARM - ASSY
 34 010794 2 SAFETY WASHER 15 UNI 6600 R60P ZG No



UNISTUDIO - Modena

Tav. N°

02.003.3.05.A
FRONT SHOCK ABSORBER SV

SV-R

1 2 3

4

18

17

1621

5

6

7

19

8

9

10

11

12

13

15

14

20



 ITEM PART N° Q. DESCRIPTION SPARE APPLICATION FROM VIN TO VIN

03 - 2005/04 Tav. N° 02.003.3.05.ASV  SV-R

 1 001120751301 1  SECURING BOLT M 12 x 75 UNI 5737 8.8 ZG No
 2 123120240201 2  WASHER 12 x 24 x 2 R40 ZG No
 3 036120001301 1  NUT M 12 UNI 7474 CL 10 ZG No
 4 010006 1  FRONT SHOCK ABSORBER No
 5 000291 1  SHOCK RING NUT No
 6 000290 1  PRE-LOAD ADJUSTER No
 7 000292 1  BUMP STOP No
 8 000319 1  SPRING RETAINER
 9 010004 1  SUSPENSION SPRING K=73.1 - BLACK
 10 000303 1  SPRING LOCATOR
 11 000297 1  UPPER SPRING RING
 12 000299 1  ISOLATION MOUNTING BUSH
 13 000298 1  RING SPACER 12.2x55x3
 14 011080401301 4  STUD BOLT M 8 x 40 UNI 5911 8.8 ZG No
 15 010094 1  SELF LOCKING NUT M12x1.5 UNI 7474 8G No
 16 001693 1  TOP MOUNT PLATE
 17 123080151501 4  WASHER 8 x 15 UNI 1749 R40 ZG No
 18 036080001301 4  NUT M 8 UNI 7474 CL 10 ZG No
 19 010375 1  RING SPACER 15x50x15
 20 010581 1  FRONT SHOCK ABSORBER - ASSY
 21 010095 1  FRONT SHOCK ABSORBER - KIT



UNISTUDIO - Modena

Tav. N°

02.003.4.05.A
FRONT ANTI ROLL BARSV

SV-R

7

9 8

1

6
5

2

3

4

6
5

2

3

4

7

9
8

10

10



 ITEM PART N° Q. DESCRIPTION SPARE APPLICATION FROM VIN TO VIN

03 - 2005/04 Tav. N° 02.003.4.05.ASV  SV-R

 1 003859 1  FRONT ANTI ROLL BAR - 25 GREY
 2 003863 2  25mm MOUNTING RUBBER
 3 000308 2  CLAMP
 4 094080201301 4  SCREW M 8 x 20 DIN 6921 8.8 ZG No
 5 123080151501 4  WASHER 8 x 15 UNI 1749 R40 ZG No
 6 036080001301 4 NUT M 8 UNI 7474 CL 10 ZG No
 7 003854 2  ANTI ROLL BAR DROP LINK
 8 035100002301 2  NUT M 10 x 1.25 UNI 7473 CL 10 ZG No
 9 123100210201 2  WASHER 10 x 21 UNI 6592 R40 ZG No
 10 010374 2  SNAP RING G 25.0 SPRING STEEL No



UNISTUDIO - Modena

Tav. N°

02.L04.1.05.A
LH REAR SUSPENSION WISHBONES AND HUBSV

SV-R

33

32

31

30

24

25

37
42

26

28

29

27

35

36

34

37

31

33
34

31

34
38

40

1 2
3

6
7

8
9

10
11

23

4
2

5

1716 18 19

20

22

21

151413 31

41

39

12   



 ITEM PART N° Q. DESCRIPTION SPARE APPLICATION FROM VIN TO VIN

03 - 2005/04 Tav. N° 02.L04.1.05.ASV  SV-R

 1 036120001301 1  NUT M 12 UNI 7474 CL 10 ZG No
 2 123120240201 2  WASHER 12 x 24 x 2 R40 ZG No
 3 000339 1  BUSH No
 4 000336 1  TIE ROD END No
 5 001120751301 1  SECURING BOLT M 12 x 75 UNI 5737 8.8 ZG No
 6 033140005201 1  NUT M 14 x 1.5 SX UNI 5588 CL 8 ZG No
 7 000333 1  ADJUSTER ROD
 8 033140002201 1  NUT M 14 x 1.5 UNI 5588 CL 8 ZG No
 9 000334 1  OUTER BALL JOINT
 10 010690 1  BUSH
 11 123100210201 1  WASHER 10 x 21 UNI 6592 R40 ZG No
 12 035100002301 1  NUT M 10 x 1.25 UNI 7473 CL 10 ZG No
 13 003019 1  STAKE NUT
 14 000284 1  STAKE NUT WASHER
 15 000320 1  HUB BEARING
 16 000317 1  TOP HUB CARRIER BUSH No
 17 123120240201 4  WASHER 12 x 24 x 2 R40 ZG No
 18 126120181701 4  LOCK WASHER - SCHNORR 12 x 18 R40 ZG No
 19 005120502301 4  ALLEN BOLT M 12 x 1.25 x 50 UNI 5932 8.8 ZG No
 20 010052 1  REAR 50 TEETH TONE WHEEL
 21 010003 1  ABS SENSOR BUSHING No
 22 010001 1  LEFT REAR HUB CARRIER No
 23 001308 4  STUD BOLT M 8 x 20/36 8.8 ZG No
 24 123140282501 1  WASHER 14 x 28 UNI 6592 R40 ZG No
 25 000314 1  MOUNTING PLATE
 26 123080171601 4  WASHER 8 x 17 UNI 6592 R40 ZG No
 27 036080001301 4  NUT M 8 UNI 7474 CL 10 ZG No
 28 000343 1  LOWER REAR LEFT ARM No
 29 000313 1  REAR LOWER BALL JOINT No
 30 001135 2  ECCENTRIC CAM BOLT
 31 000276 4  BUSH No
 32 000273 2  ECCENTRIC CAM WASHER
 33 035140001301 4 NUT M 14 UNI 7473 CL 10 ZG No
 34 123140282501 5  WASHER 14 x 28 UNI 6592 R40 ZG No
 35 000316 1  REAR UPPER BALL JOINT  No
 36 010048 1  UPPER REAR LEFT ARM No
 37 036140002301 2  NUT M 14 x 1.5 UNI 7474 CL 10 ZG No
 38 001140901301 2  SECURING BOLT M 14 x 90 UNI 5737 8.8 ZG No
 39 010585 1  TIE ROD END - ASSY



UNISTUDIO - Modena

Tav. N°

02.L04.1.05.A
LH REAR SUSPENSION WISHBONES AND HUBSV

SV-R

33

32

31

30

24

25

37
42

26

28

29

27

35

36

34

37

31

33
34

31

34
38

40

1 2
3

6
7

8
9

10
11

23

4
2

5

1716 18 19

20

22

21

151413 31

41

39

12   



 ITEM PART N° Q. DESCRIPTION SPARE APPLICATION FROM VIN TO VIN

03 - 2005/04 Tav. N° 02.L04.1.05.ASV  SV-R

 40 010591 1  UPPER REAR LEFT ARM - ASSY
 41 010593 1  LOWER REAR LEFT ARM - ASSY
 42 010597 1  REAR LEFT HUB - ASSY



UNISTUDIO - Modena

Tav. N°

02.R04.1.05.A
RH REAR SUSPENSION WISHBONES AND HUBSV

SV-R

10

12
13

14

11
15

7
9

8
76

38 37

2
5

16
17

18

19

20

21

32

33

36

34

35

22
5

31

23

30

28

326
25

25
2

2
1

4

3

3

27

24

29

39

42

41

40

3



 ITEM PART N° Q. DESCRIPTION SPARE APPLICATION FROM VIN TO VIN

03 - 2005/04 Tav. N° 02.R04.1.05.ASV  SV-R

 1 001140901301 2  SECURING BOLT M 14 x 90 UNI 5737 8.8 ZG No
 2 123140282501 5  WASHER 14 x 28 UNI 6592 R40 ZG No
 3 000276 4  BUSH No
 4 010049 1  UPPER REAR RIGHT ARM No
 5 036140002301 2  NUT M 14 x 1.5 UNI 7474 CL 10 ZG No
 6 036120001301 1  NUT M 12 UNI 7474 CL 10 ZG No
 7 123120240201 2  WASHER 12 x 24 x 2 R40 ZG No
 8  000339 1  BUSH No
 9 000336 1  TIE ROD END No
 10 001120751301 1  SECURING BOLT M 12 x 75 UNI 5737 8.8 ZG No
 11 033140005201 1  NUT M 14 x 1.5 SX UNI 5588 CL 8 ZG No
 12 000333 1  ADJUSTER ROD
 13 033140002201 1  NUT M 14 x 1.5 UNI 5588 CL 8 ZG No
 14 000334 1  OUTER BALL JOINT
 15  010690 1  BUSH
 16 123100210201 1  WASHER 10 x 21 UNI 6592 R40 ZG No
 17 035100002301 1  NUT M 10 x 1.25 UNI 7473 CL 10 ZG No
 18 010052 1  REAR 50 TEETH TONE WHEEL
 19 005120502301 4  ALLEN BOLT M 12 x 1.25 x 50 UNI 5932 8.8 ZG No
 20 126120181701 4  LOCK WASHER - SCHNORR 12 x 18 R40 ZG No
 21 123120240201 4  WASHER 12 x 24 x 2 R40 ZG No
 22 123140282501 1  WASHER 14 x 28 UNI 6592 R40 ZG No
 23 000314 1  MOUNTING PLATE
 24 000312 1  LOWER REAR RIGHT ARM No
 25 035140001301 4 NUT M 14 UNI 7473 CL 10 ZG No
 26 000273 2  ECCENTRIC CAM WASHER
 27 000316 1  REAR UPPER BALL JOINT  No
 28 001135 2  ECCENTRIC CAM BOLT
 29 000313 1  REAR LOWER BALL JOINT No
 30 036080001301 4  NUT M 8 UNI 7474 CL 10 ZG No
 31 123080171601 4  WASHER 8 x 17 UNI 6592 R40 ZG No
 32 001308 4  STUD BOLT M 8 x 20/36 8.8 ZG No
 33 010002 1  RIGHT REAR HUB CARRIER No
 34 000320 1  HUB BEARING
 35 000284 1  STAKE NUT WASHER
 36 003019 1  STAKE NUT
 37  010003 1  ABS SENSOR BUSHING No
 38  000317 1  TOP HUB CARRIER BUSH No
 39 010592 1  UPPER REAR RIGHT ARM - ASSY



UNISTUDIO - Modena

Tav. N°

02.R04.1.05.A
RH REAR SUSPENSION WISHBONES AND HUBSV

SV-R

10

12
13

14

11
15

7
9

8
76

38 37

2
5

16
17

18

19

20

21

32

33

36

34

35

22
5

31

23

30

28

326
25

25
2

2
1

4

3

3

27

24

29

39

42

41

40

3



 ITEM PART N° Q. DESCRIPTION SPARE APPLICATION FROM VIN TO VIN

03 - 2005/04 Tav. N° 02.R04.1.05.ASV  SV-R

 40 010585 1  TIE ROD END - ASSY
 41 010598 1  REAR RIGHT HUB - ASSY
 42 010594 1  LOWER REAR RIGHT ARM - ASSY



UNISTUDIO - Modena

Tav. N°

02.004.3.05.A
REAR SHOCK ABSORBERSV

SV-R

9

1 2 3

4

5

6

7

18

10

11

12

13

8

14

15

16
17

19

20



 ITEM PART N° Q. DESCRIPTION SPARE APPLICATION FROM VIN TO VIN

03 - 2005/04 Tav. N° 02.004.3.05.ASV  SV-R

 1 001120751301 1  SECURING BOLT M 12 x 75 UNI 5737 8.8 ZG No
 2 123120240201 2  WASHER 12 x 24 x 2 R40 ZG No
 3 036120001301 1  NUT M 12 UNI 7474 CL 10 ZG No
 4 010007 1  REAR SHOCK ABSORBER No
 5 000291 1  SHOCK RING NUT No
 6 000290 1  PRE-LOAD ADJUSTER No
 7 000292 1  BUMP STOP No
 8 000298 1  RING SPACER 12.2x55x3
 9 000319 1  SPRING RETAINER
 10 010317 1  SUSPENSION SPRING K=52.7 - GREY
 11 000303 1  SPRING LOCATOR
 12 000297 1  UPPER SPRING RING
 13 000299 1  ISOLATION MOUNTING BUSH
 14 010094 4  SELF LOCKING NUT M12x1.5 UNI 7474 8G No
 15 001308 4  STUD BOLT M 8 x 20/36 8.8 ZG No
 16 123080151501 4  WASHER 8 x 15 UNI 1749 R40 ZG No
 17 036080001301 4  NUT M 8 UNI 7474 CL 10 ZG No
 18 010380 2  RING SPACER 15x50x5
 19 010583 1  REAR SHOCK ABSORBER - ASSY
 20 010096 1  REAR SHOCK ABSORBER - KIT



UNISTUDIO - Modena

Tav. N°

02.004.4.05.A
REAR ANTI ROLL BARSV

SV-R

29 3

5 4

1

2 3

4

5

9

6

8

7

6

8

7



 ITEM PART N° Q. DESCRIPTION SPARE APPLICATION FROM VIN TO VIN

03 - 2005/04 Tav. N° 02.004.4.05.ASV  SV-R

 1 010323 1  REAR ANTI ROLL BAR - 25 GREY
 2 003863 2  25mm MOUNTING RUBBER
 3 000308 2  CLAMP
 4 094080201301 4  SCREW M 8 x 20 DIN 6921 8.8 ZG No
 5 123080151501 4  WASHER 8 x 15 UNI 1749 R40 ZG No
 6 003854 2  ANTI ROLL BAR DROP LINK
 7 035100002301 2  NUT M 10 x 1.25 UNI 7473 CL 10 ZG No
 8 123100210201 2  WASHER 10 x 21 UNI 6592 R40 ZG No
 9 010374 2  SNAP RING G 25.0 SPRING STEEL No



UNISTUDIO - Modena

Tav. N°

02.005.1.05.A
PARKING BRAKESV

SV-R

17

2

16 12 12

8

3

5

7

1

4 6

14

9

20 21 22

11

10 13

19 18

18 19

11

15

10
13

24

25

23

26
27



 ITEM PART N° Q. DESCRIPTION SPARE APPLICATION FROM VIN TO VIN

03 - 2005/04 Tav. N° 02.005.1.05.ASV  SV-R

 1 000023 1  HAND BRAKE LEVER
 2 094080201301 2  SCREW M 8 x 20 DIN 6921 8.8 ZG No
 3 123080240201 1  WASHER 8 x 24 x 2 R40 ZG No
 4 000082 1  HANDBRAKE LAMP SWITCH
 5 002040251301 1  SECURING BOLT M 4 x 25 UNI 5739 8.8 ZG No
 6 036040001301 1  NUT M 4 UNI 7474 CL 10 ZG No
 7 123040120101 1  WASHER 4 x 12 UNI 6593 R40 ZG No
 8 003436 1  SPRING RETAINER
 9 000016 1  ROD ASSY
 10 126100161601 2  LOCK WASHER - SCHNORR 10 x 16 R40 ZG No
 11 123100210201 2  WASHER 10 x 21 UNI 6592 R40 ZG No
 12 010621 2  HANDBRAKE CABLE
 13 005100801301 2  ALLEN BOLT M 10 x 80 UNI 5931 8.8 ZG No
 14 001614 1  EARTH STRAP
 15 000340 1  LH HANDBRAKE CALIPER
 16 000349 1  RH HANDBRAKE CALIPER
 17 003029 1  HANDBRAKE PAD AXLE SET
 18 005080601301 2  ALLEN BOLT M 8 x 60 UNI 5931 8.8 ZG No
 19 126080131401 2  LOCK WASHER - SCHNORR 8 x 13 R40 ZG No
 20 010456 1  BRAKE ADJUSTER NUT
 21 034100001301 1  NUT M 10 UNI 5589 CL 10 ZG No
 22 010455 1  BRAKE ADJUSTER BOLT
 23 103250000000 2 PIPE CLAMP WITH SHEATH - STEEL- D 25 mm No
 24 103120000000 2 PIPE CLAMP WITH SHEATH - STEEL- D 12 mm No
 25 101060201301 2 FLANGE SOCKET BUTTON HEAD SCREW M 6 x 20  8.8 ZG No
 26 123060120101 2 WASHER 6 x 12 UNI 1749 R40 ZG No
 27       036060001301 2 NUT M 6 UNI 7474 CL 10 ZG No



UNISTUDIO - Modena

Tav. N°

02.005.2.05.A
BRAKE DISCS AND CALIPERSSV

16 17

14 15
8

8

7

11 13 12

9

12
8

13 11

7

6

6

4 5 3

8

1

10

2

3 5 4



 ITEM PART N° Q. DESCRIPTION SPARE APPLICATION FROM VIN TO VIN

03 - 2005/04 Tav. N° 02.005.2.05.ASV

 1 000327 1  LH REAR CALIPER
 2 000324 1  RH REAR CALIPER
 3 005120401301 4  ALLEN BOLT M 12 x 40 UNI 5931 8.8 ZG No
 4 123120240201 4  WASHER 12 x 24 x 2 R40 ZG No
 5 126120181701 4  LOCK WASHER - SCHNORR 12 x 18 R40 ZG No
 6 001691 2  REAR BRAKE DISC
 7 001690 2  FRONT BRAKE DISC
 8 002080161301 8 SECURING BOLT M 8 x 16 UNI 5739 8.8 ZG No
 9 000286 1  RH FRONT CALIPER
 10 000304 1  LH FRONT CALIPER
 11 005120401301 4  ALLEN BOLT M 12 x 40 UNI 5931 8.8 ZG No
 12 123120240201 4  WASHER 12 x 24 x 2 R40 ZG No
 13 126120181701 4  LOCK WASHER - SCHNORR 12 x 18 R40 ZG No
 14 003028 1  REARBRAKE PAD AXLE SET
 15 003525 1  REAR CALIPER SEAL KIT
 16 003027 1  FRONT BRAKE REAR PAD AXLE SET
 17 003535 1  FRONT CALIPER SEAL KIT



UNISTUDIO - Modena

Tav. N°

02.005.3.05.A
BRAKE PLATES AND CALIPERSSV-R

21

9

12

10 11

12 13

1

3

4

5
8

7
6

5

6
7

8

16

15

17 17

11

12
10

19
20

18 1214

2

4 3

9

16 15
18

20
19

22



 ITEM PART N° Q. DESCRIPTION SPARE APPLICATION FROM VIN TO VIN

03 - 2005/04 Tav. N° 02.005.3.05.ASV-R

 1 010079 1  LEFT REAR BRAKE CALIPER
 2 010080 1  RIGHT REAR BRAKE CALIPER
 3 005120701301 4  ALLEN BOLT M 12 x 70 UNI 5931 8.8 ZG No
 4 126120181501 4  LOCK WASHER - SCHNORR 12 x 18 R40 ZG No
 5 010324 2  REAR CALIPER ADAPTOR
 6 001120501301 4  SECURING BOLT M 12 x 50 UNI 5737 8.8 ZG No
 7 123120240201 4  WASHER 12 x 24 x 2 R40 ZG No
 8 126120181701 4 LOCK WASHER - SCHNORR 12 x 18 R40 ZG No
 9 001691 2  REAR BRAKE DISC
 10 010076 2 FRONT BRAKE DISC
 11 010366 2  FRONT BRAKE DISC SPACER
 12 002080161301 8  SECURING BOLT M 8 x 16 UNI 5739 8.8 ZG No
 13 010077 1  LEFT FRONT BRAKE CALIPER
 14 010078 1  RIGHT FRONT BRAKE CALIPER
 15 005120701301 4  ALLEN BOLT M 12 x 70 UNI 5931 8.8 ZG No
 16 126120181501 4  LOCK WASHER - SCHNORR 12 x 18 R40 ZG No
 17 010113 2  FRONT BRAKE DISC ADAPTOR
 18 001120501301 4  SECURING BOLT M 12 x 50 UNI 5737 8.8 ZG No
 19 123120240201 4  WASHER 12 x 24 x 2 R40 ZG No
 20 126120181701 4 LOCK WASHER - SCHNORR 12 x 18 R40 ZG No
 21 010633 1  REAR BRAKE PAD AXLE SET
 22 010634 1  FRONT BRAKE PAD AXLE SET



UNISTUDIO - Modena

Tav. N°

02.005.4.05.A
BRAKE SYSTEM - RHD SV

28

2624 27 25

29

31
30

20

9

9

32

33

9

16

15

10

12

17
35

34

13

35

14
22
21

11

4
6

2

9

3

1

5

7

8

7

8

7

8

23

23

18

7
8

18 19



 ITEM PART N° Q. DESCRIPTION SPARE APPLICATION FROM VIN TO VIN

03 - 2005/04 Tav. N° 02.005.4.05.ASV

 1 000029 1  ABS MODULATOR - MANUAL TRANSMISSION  MANUAL
 1 003226 1 ABS MODULATOR - AUTOMATIC TRANSMISSION  AUTO
 2 003843 1  MODULATOR BRACKET
 3 113080001301 2  NUT M 8 DIN 6923 CL 10 ZG No
 4 005080201301 3  ALLEN BOLT M 8 x 20 UNI 5931 8.8 ZG No
 5 002548 1  RIGHT HAND FRONT PIPE
 6 002549 1  LEFT HAND FRONT PIPE
 7 105080000000 38  PIN FOR CABLE CLIP D = 8 mm No
 8 104050000000 51 MODULAR PIPE CLIP TIDY - MALE/FEMALE SOCKET - D = 5 mm No
 9 002849 4  CALLIPER FLEXIBLE PIPE
 10 002807 1  LEFT HAND REAR PIPE - FIRST
 11 002546 1  FROM PUMP TO PROPORTIONAL VALVE PIPE
 12 002547 1  FROM PUMP TO ABS MODULATOR PIPE - FRONT LINE
 13 010329 1  LEFT HAND REAR PIPE - SECOND
 14 002080451301 1  SECURING BOLT M 8 x 45 UNI 5739 8.8 ZG No
 15 000561 1  PROPORTIONAL VALVE
 16 002545 1  FROM PROPORTIONAL VALVE TO ABS MODULATOR PIPE
 17 002806 1  RIGHT HAND REAR PIPE - FIRST
 18 104080000000 17  MODULAR PIPE CLIP TIDY - MALE/FEMALE SOCKET - D = 8 mm No
 19 104140000000 7  MODULAR PIPE CLIP TIDY - MALE/FEMALE SOCKET - D = 14 mm No
 20 069360480000 2  CABLE TIE - BLACK - L= 360 H=4.8 No
 21 123080151501 1  WASHER 8 x 15 UNI 1749 R40 ZG No
 22 126080131401 1  LOCK WASHER - SCHNORR 8 x 13 R40 ZG No
 23 101060301301 14 FLANGE SOCKET BUTTON HEAD SCREW M 6 x 30  8.8 ZG No
 24 000026 1  FRONT RIGHT HAND ABS SENSOR
 24 000027 1  LEFT RIGHT HAND ABS SENSOR
 25 005060251301 2  ALLEN BOLT M 6 x 25 UNI 5931 8.8 ZG No
 26 123060120101 2  WASHER 6 x 12 UNI 1749 R40 ZG No
 27 128060110701 2  WASHER 6 x 11 UNI 6798 R40 ZG No
 28 002601 2  FRONT SENSOR BRACKET
 29 002607 4  LOCATION DOWEL
 30 005060301301 4 ALLEN BOLT M 6 x 30 UNI 5931 8.8 ZG No
 31 123060120101 4  WASHER 6 x 12 UNI 1749 R40 ZG No
 32 010010 2  ABS SENSOR
 33 010011 2  ABS SENSOR SLEEVE
 34 010330 1  RIGHT HAND REAR PIPE - SECOND
 35 010347 2 PIPE CONNECTOR



UNISTUDIO - Modena

Tav. N°

02.005.5.05.A
BRAKE SYSTEM - RHDSV-R

9

9

28

29

9

10

12

14
15

16

13

15

4
6

2

9

3

1

20

2624 27 25

21

23
22

5

11
17

7

8

7

8

30

30

18

7
8

18 19

7

8

31

35

32

33

34



 ITEM PART N° Q. DESCRIPTION SPARE APPLICATION FROM VIN TO VIN

03 - 2005/04 Tav. N° 02.005.5.05.ASV-R

 1 000029 1  ABS MODULATOR - MANUAL TRANSMISSION  MANUAL
 1 003226 1 ABS MODULATOR - AUTOMATIC TRANSMISSION  AUTO 
 2 003843 1  MODULATOR BRACKET
 3 113080001301 2  NUT M 8 DIN 6923 CL 10 ZG No
 4 005080201301 2  ALLEN BOLT M 8 x 20 UNI 5931 8.8 ZG No
 5 002548 1  RIGHT HAND FRONT PIPE
 6 002549 1  LEFT HAND FRONT PIPE
 7 105080000000 38  PIN FOR CABLE CLIP D = 8 mm No
 8 104050000000 51 MODULAR PIPE CLIP TIDY - MALE/FEMALE SOCKET - D = 5 mm No
 9 002849 4  CALLIPER FLEXIBLE PIPE
 10 002807 1  LEFT HAND REAR PIPE - FIRST
 11 010451 1  FROM PUMP TO ABS MODULATOR PIPE - REAR LINE
 12 002547 1  FROM PUMP TO ABS MODULATOR PIPE - FRONT LINE
 13 010329 1  LEFT HAND REAR PIPE - SECOND
 14 002806 1  RIGHT HAND REAR PIPE - FIRST
 15 010347 2  PIPE CONNECTOR
 16 010330 1  RIGHT HAND REAR PIPE - SECOND
 17 069360480000 2  CABLE TIE - BLACK - L= 360 H=4.8No
 18 104080000000 17  MODULAR PIPE CLIP TIDY - MALE/FEMALE SOCKET - D = 8 mm No
 19 104140000000 7  MODULAR PIPE CLIP TIDY - MALE/FEMALE SOCKET - D = 14 mm No
 20 002601 2  FRONT SENSOR BRACKET
 21 002607 4  LOCATION DOWEL   101 189
 22 005060301301 4 ALLEN BOLT M 6 x 30 UNI 5931 8.8 ZG No  101 189
 23 123060120101 4  WASHER 6 x 12 UNI 1749 R40 ZG No  101 189
 24 000026 1  FRONT RIGHT HAND ABS SENSOR   101 189
 24 000027 1  LEFT RIGHT HAND ABS SENSOR   101 189
 25 005060251301 2  ALLEN BOLT M 6 x 25 UNI 5931 8.8 ZG No  101 189
 26 123060120101 2  WASHER 6 x 12 UNI 1749 R40 ZG No  101 189
 27 128060110701 2  WASHER 6 x 11 UNI 6798 R40 ZG No  101 189
 28 010010 2  ABS SENSOR
 29 010011 2  ABS SENSOR SLEEVE
 30 101060301301 14 FLANGE SOCKET BUTTON HEAD SCREW M 6 x 30  8.8 ZG No
 31 010364 2  FRONT ABS SENSOR BRACKET   190
 32 010011 4  ABS SENSOR SLEEVE   190
 33 010010 4  ABS SENSOR   190
 34 005060251301 2  ALLEN BOLT M 6 x 25 UNI 5931 8.8 ZG No  190
 35 123060120101 2  WASHER 6 x 12 UNI 1749 R40 ZG No  190



UNISTUDIO - Modena

Tav. N°

02.006.1.05.A
WHEELSSV

SV-R

3

4

5 6

7 10 9

6

107

2

8

1 5



 ITEM PART N° Q. DESCRIPTION SPARE APPLICATION FROM VIN TO VIN

03 - 2005/04 Tav. N° 02.006.1.05.ASV  SV-R

 1 010333 2  TYRE 225/40 ZR18 - 88Y MICHELIN PILOT SPORT “NO STAR” No
 2 010030 2  WHEEL 8J - 18 ET40  SV
 2 010098 2  WHEEL 8J - 18 ET40  SV-R
 3 010024 2  TYRE 265/40 ZR18 - 97Y MICHELIN PILOT SPORT No
 4 010031 2  WHEEL 10J - 18 ET40  SV
 4 010099 2  WHEEL 10J - 18 ET40  SV-R
 5 000401 20  WHEEL BOLT
 6 010115 4  WHEEL CENTRE COVER
 7 010736 4  ALUMINIUM AIR VALVE No
 8 010719 2 FRONT WHEEL CHROME FINISHER RIM
 9 010721 2 REAR WHEEL CHROME FINISHER RIM
 10 010737 4 ALUMINIUM AIR PLUG No



UNISTUDIO - Modena

Tav. N°

03.L01.1.05.A
DOOR AND FRAME, LHSSV

SV-R

4

7
5

1

2

3

16

24

22

21

19 20

17
23

18 14

1413

15

9

10

11258 12 1112

6

26



 ITEM PART N° Q. DESCRIPTION SPARE APPLICATION FROM VIN TO VIN

03 - 2005/04 Tav. N° 03.L01.1.05.ASV  SV-R

 1 012442 1 DOOR ASSY LHS, RHD
 2 000220 1 LHS LATCH
 3 101060121301 4 FLANGE SOCKET BUTTON HEAD SCREW M 6 x 12  8.8 ZG No
 4 012127 1 DOOR HANDLE EXTERIOR, LHS
 5 012261 1 HANDLE LOCK ROD - LHS
 6 011963 1 BRACKET SWITCH EXTERIOR HANDLE
 7 012083 1 DOOR WAIST SEAL INNER, LHS
 8 012081 1 DOOR WAIST SEAL OUTER, LHS
 9 012094 4 SCRIVET
 10 012087 1 DOOR SEAL SECONDARY, LHS
 11 094080251301 8 SCREW M 8 x 25 DIN 6921 8.8 ZG No
 12 123080200201 8 WASHER 8 x 20 x 2 R40 ZG No
 13 000139 1 LH TOP FRONT HINGE
 14 000572 2 DOOR HINGE SHIM
 15 036080001301 1 NUT M 8 UNI 7474 CL 10 ZG No
 16 013403 1 LOWER PLATE - PULL HANDLE, LHS
 17 036080001301 1 NUT M 8 UNI 7474 CL 10 ZG No
 18 000140 1 LH BOTTOM DOOR HINGE
 19 011807 1 HANDLE ASSY INTERIOR COMPLETE - LHS
 20 141040251613 1 SCREW M 4 x 25 ISO 7380 SS NR No
 21 012263 1 CABLE - INTERIOR RELEASE
 22 FS106167 2 SCREW
 23 011962 1 SWITCH INTERIOR HANDLE OPEN
 24 002470 1 DOOR PIN BUSH
 25 AWR2227 1 SCREW TYPE SCRIVET
 26 012136 1 EXTERIOR DOOR HANDLE ASSY, LHS



UNISTUDIO - Modena

Tav. N°

03.L01.2.05.A
WINDOW AND REGULATOR, LHSSV

SV-R

1

6

5

5

4

3
2

16

14
1013

15
12

8 9 8 17

7

11



 ITEM PART N° Q. DESCRIPTION SPARE APPLICATION FROM VIN TO VIN

03 - 2005/04 Tav. N° 03.L01.2.05.ASV  SV-R

 1 012043 1 DOOR DROP GLASS, LHS
 2 012173 1 DOOR GLASS DIVISION BAR, LHS
 3 012181 1 FRONT QUARTER GLASS GUIDE SEAL, LHS
 4 012045 1 DOOR FLAG GLASS, LHS
 5 CYF000060 4 WASHER
 6 036080001301 1 NUT M 8 UNI 7474 CL 10 ZG No
 7 012167 1 WINDOW REGULATOR, LHS
 8 WJ106001 4 WASHER 6 x 15
 9 FS106167 2 SCREW
 10 036060001301 2 NUT M 6 UNI 7474 CL 10 ZG No
 11 WJ106001 2 WASHER 6 x 15
 12 036060001301 2 NUT M 6 UNI 7474 CL 10 ZG No
 13 WJ106001 2 WASHER 6 x 15
 14 FS108257 2 SCREW - FLANGE
 15 012635 1 COVER DOOR LATCH, LHS
 16 FS108257 2 SCREW - FLANGE
 17 036060001301 4 NUT M 6 UNI 7474 CL 10 ZG No



UNISTUDIO - Modena

Tav. N°

03.L01.3.05.A
DOOR HARNESS, LHSSV

SV-R

2
1

56

4

3



 ITEM PART N° Q. DESCRIPTION SPARE APPLICATION FROM VIN TO VIN

03 - 2005/04 Tav. N° 03.L01.3.05.ASV  SV-R

 1 011990 1 HARNESS DOOR
 2 011852  CABLE TIE FIXING - M5 Stud Mount
 3 012165 1 WATER SHEDDER, LHS
 4 011802  FRONT DOOR CROSSOVER - INFINITY BRAND
 5 024350193301 1 SCREW 3.5 x 19 UNI 6954 8.8 ZG No
 6 000495 1 DOOR SWITCH



UNISTUDIO - Modena

Tav. N°

03.L01.4.05.A
DOOR PANEL AND TRIM, LHSSV

SV-R

14

1

2

3

5

6

10
11

13

7

8

9

16

12

15

4



 ITEM PART N° Q. DESCRIPTION SPARE APPLICATION FROM VIN TO VIN

03 - 2005/04 Tav. N° 03.L01.4.05.ASV  SV-R

 1 013065 1 TOP ROLL. DOOR. ASSY. LEFT HAND
 2 011803 1 FRONT DOOR TWEETER - INFINITY BRAND
 3 011805 1 FRONT DOOR SPEAKER KIT - INFINITY BRAND
 4 013033 1 WINDOW SWITCH BEZEL 
 5 013009 1 DOOR PANEL (TRIMMED)
 6 013053 1 PADDED INSERT ASSY (TRIMMED)
 7 013067 1 PULL HANDLE TRIMMED LH  ASSY
 8 FS106167 1 SCREW
 9 013055 1 ARMREST (TRIMMED)
 10 013027 1 MAP POCKET PANEL (TRIMMED)
 11 AWR2227 1 SCREW TYPE SCRIVET
 12 001583 1 CEILING LAMP 
 13 013052 5 SNAP FIXES TOP ROLL (DOC012-N1)
 14 011921 1 INDICATOR SILL LOCK OR UNLOCK ASSY
 15 011974 1 SWITCH DRIVERS DOOR WINDOW
 16 001145 1 CARPLESS 12V/5W - 501 No



UNISTUDIO - Modena

Tav. N°

03.R01.1.05.A
DOOR AND FRAME, RHSSV

SV-R

46

7
5

1 29

2

3

16

22

21

1920

17
23

1814

14 13

15

9

10

11 28121211 8

24

25

26

27



 ITEM PART N° Q. DESCRIPTION SPARE APPLICATION FROM VIN TO VIN

03 - 2005/04 Tav. N° 03.R01.1.05.ASV  SV-R

 1 012256 1 DOOR ASSY, RHS RHD
 2 000219 1 RHS LATCH
 3 101060121301 4 FLANGE SOCKET BUTTON HEAD SCREW M 6 x 12  8.8 ZG No
 4 012128 1 DOOR HANDLE EXTERIOR, RHS
 5 012262 1 HANDLE LOCK ROD - RHS
 6 011963 1 BRACKET SWITCH EXTERIOR HANDLE
 7 012083 1 DOOR WAIST SEAL INNER, LHS
 8 012082 1 DOOR WAIST SEAL OUTER, RHS
 9 012094 4 SCRIVET
 10 012087 1 DOOR SEAL SECONDARY, LHS
 11 094080251301 8 SCREW M 8 x 25 DIN 6921 8.8 ZG No
 12 123080200201 8 WASHER 8 x 20 x 2 R40 ZG No
 13 000139 1 LH TOP FRONT HINGE
 14 000572 2 DOOR HINGE SHIM
 15 036080001301 1 NUT M 8 UNI 7474 CL 10 ZG No
 16 013040 1 LOWER PLATE PULL HANDLE, RHS
 17 036080001301 1 NUT M 8 UNI 7474 CL 10 ZG No
 18 000140 1 LH BOTTOM DOOR HINGE
 19 011808 1 HANDLE ASSY INTERIOR COMPLETE - RHS
 20 141040251613 1 SCREW M 4 x 25 ISO 7380 SS NR No
 21 012263 1 CABLE - INTERIOR RELEASE
 22 FS106167 2 SCREW
 23 011961 1 SWITCH EXTERIOR HANDLE OPEN
 24 000358 1 STEERING AND LOCK KIT
 25 000221 1 LOCK BARREL CLIP
 26 012259 1 LOCK ROD - LOCK BARREL
 27 002470 1 DOOR PIN BUSH
 28 AWR2227 1 SCREW TYPE SCRIVET
 29 011869 2 MICROSWITCH - CDL LOCK / UNLOCK + BRKT (RHD)



UNISTUDIO - Modena

Tav. N°

03.R01.2.05.A
DOOR WINDOW REGULATOR - RHSSV

SV-R

1

6

5

5

4

3
2

16

14
10 13

15
12

8 9 817

7

11



 ITEM PART N° Q. DESCRIPTION SPARE APPLICATION FROM VIN TO VIN

03 - 2005/04 Tav. N° 03.R01.2.05.ASV  SV-R

 1 012044 1 DOOR DROP GLASS, RHS
 2 012174 1 DOOR GLASS DIVISION BAR, RHS
 3 012182 1 FRONT QUARTER GLASS GUIDE SEAL, RHS
 4 012046 1 DOOR FLANGE GLASS, RHS
 5 CYF000060 4 WASHER
 6 036080001301 1 NUT M 8 UNI 7474 CL 10 ZG No
 7 012168 1 WINDOW REGULATOR, RHS
 8 WY106001 2 WASHER
 9 FS106167 2 SCREW
 10 036060001301 1 NUT M 6 UNI 7474 CL 10 ZG No
 11 WJ106001 2 WASHER 6 x 15
 12 036060001301 1 NUT M 6 UNI 7474 CL 10 ZG No
 13 WJ106001 2 WASHER 6 x 15
 14 FS108257 2 SCREW - FLANGE
 15 012636 1 COVER DOOR LATCH, RHS
 16 FS108257 2 SCREW - FLANGE
 17 036060001301 1 NUT M 6 UNI 7474 CL 10 ZG No



UNISTUDIO - Modena

Tav. N°

03.R01.3.05.A
DOOR HARNESS - LHSSV

SV-R

2
1

5 6

4

3



 ITEM PART N° Q. DESCRIPTION SPARE APPLICATION FROM VIN TO VIN

03 - 2005/04 Tav. N° 03.R01.3.05.ASV  SV-R

 1 011990 1 HARNESS DOOR
 2 011852  CABLE TIE FIXING - M5 Stud Mount
 3 012166 1 WATER SHEDDER, RHS
 4 011802 1 FRONT DOOR CROSSOVER - INFINITY BRAND
 5 024350193301 1 SCREW 3.5 x 19 UNI 6954 8.8 ZG No
 6 000495 1 DOOR SWITCH



UNISTUDIO - Modena

Tav. N°

03.R01.4.05.A
DOOR PANEL AND TRIM - LHSSV

SV-R

14

1

2

3

5

6

10
11

13

7

8

9

4

15

16

12



 ITEM PART N° Q. DESCRIPTION SPARE APPLICATION FROM VIN TO VIN

03 - 2005/04 Tav. N° 03.R01.4.05.ASV  SV-R

 1 013066 1 TOP DOOR TRIM PANEL
 2 011803 1 FRONT DOOR TWEETER - INFINITY BRAND
 3 011805 1 FRONT DOOR SPEAKER KIT - INFINITY BRAND
 4 013034 1 DRIVERS WINDOW SWITCH PACK
 5 013010 1 DOOR PANEL (TRIMMED)
 6 013054 1 PADDED INSERT ASSY (TRIMMED)
 7 013068 1 PULL HANDLE TRIMMED RH ASSY
 8 FS106167 1 SCREW
 9 013056 1 ARMREST (TRIMMED)
 10 013028 1 MAP POCKET PANEL (TRIMMED)
 11 AWR2227 1 SCREW TYPE SCRIVET
 12 001583 1 CEILING LAMP 
 13 013052 5 SNAP FIXES TOP ROLL (DOC012-N1)
 14 011921 1 INDICATOR SILL LOCK OR UNLOCK ASSY
 15 011974 2 SWITCH DRIVERS DOOR WINDOW
 16 001145 1 CARPLESS 12V/5W - 501 No



UNISTUDIO - Modena

Tav. N°

03.001.5.05.A
DOOR MIRROR - RHDSV

SV-R

6

9

1

2

7

5

5

11

10

8

3

12

4



 ITEM PART N° Q. DESCRIPTION SPARE APPLICATION FROM VIN TO VIN

03 - 2005/04 Tav. N° 03.001.5.05.ASV  SV-R

 1 011776 1 MIRROR HEAD KIT RHS - RHD
 2 012674 1 MIRROR FOOT ASSY, RHS
 3 011779 1 MIRROR HEAD KIT LHS - RHD
 4 012673 1 MIRROR FOOT ASSY, LHS
 5 FN106045 4 NUT - FLANGE NUT DACROMET BLACK M6
 6 003731 1 FOLDING MIRROR MICROSWITCH
 7 012078 1 OUTSIDE REAR VIEW MIRROR ASSY RHD, RHS
 8 012077 1 OUTSIDE REAR VIEW MIRROR ASSY RHD, LHS
 9 012228 1 OUTSIDE REAR VIEW MIRROR SCALP, RHS
 10 012227 1 OUTSIDE REAR VIEW MIRROR SCALP, LHS
 11 012623 1 STRUT - OUTSIDE REAR VIEW MIRROR
 12 012625 1 BRACE - OUTSIDE REAR VIEW MIRROR



UNISTUDIO - Modena

Tav. N°

03.002.1.05.A
INSPECTION HOODSV

SV-R

8

78

11

10

9

10

12

11 12

4

3

2

5

13

1

6



 ITEM PART N° Q. DESCRIPTION SPARE APPLICATION FROM VIN TO VIN

03 - 2005/04 Tav. N° 03.002.1.05.ASV  SV-R

 1 012251 1 ASSY - INSPECTION HOOD
 2 012073 2 INSPECTION HATCH LOCK STRIKER
 3 006060201301 4 SCREW M 6 x 20 UNI 5933 8.8 ZG No
 4 012667 1 MESH - HOOD, OPEN, LHS
 5 024350163613 18 SCREW 3.5 x 16 UNI 6954 SS NR No
 6 012668 1 MESH - HOOD, OPEN, RHS
 7 012319 1 HINGE ASSY - INSPECTION HOOD
 8 FN106045 8 NUT - FLANGE NUT DACROMET BLACK M6
 9 012321 1 GAS STRUT - INSPECTION HOOD
 10 FS106127 2 SCREW - FLANGE HEAD BOLT DACROMET
 11 WJ106001 4 WASHER 6 x 15
 12 036060001301 2 NUT M 6 UNI 7474 CL 10 ZG No
 13 123040161501 18 WASHER 4 x 16 x 1.5 R40 ZG No



UNISTUDIO - Modena

Tav. N°

03.002.2.05.A
INSPECTION HOOD RELEASESV

SV-R

8

1 2

4

7
7

5

9 10 6

7

3



 ITEM PART N° Q. DESCRIPTION SPARE APPLICATION FROM VIN TO VIN

03 - 2005/04 Tav. N° 03.002.2.05.ASV  SV-R

 1 000763 1 INSPECTION COVER RELEASE HANDLE
 2 012197 1 CABLE - HOOD RELEASE
 3 101060161613 2 FLANGE SOCKET BUTTON HEAD SCREW M 6 x 16  SS NR
 4 012331 1 LINK MECHANISM - HOOD RELEASE
 5 012198 1 CABLE - HOOD RELEASE LINK
 6 DYG000010 4 SCREW M6 x 18 BLACK DACROMET
 7 012580 3 HOOD SEAL REAR
 8 011960 1 SWITCH BONNET ALARM
 9 012071 2 LATCH - INSPECTION HOOD
 10 WJ106001 4 WASHER 6 x 15



UNISTUDIO - Modena

Tav. N°

03.002.3.05.A
TRUNK LIDSV

SV-R

1

13

2

3

4

12

5

7

8

7

5

11 8

6

9

10

15

14



 ITEM PART N° Q. DESCRIPTION SPARE APPLICATION FROM VIN TO VIN

03 - 2005/04 Tav. N° 03.002.3.05.ASV  SV-R

 1 012183 1 TRUNK LID ASSY
 2 012189 1 SEAL - TRUNK
 3 000168 1 LATCH
 4 DEP1198 3 SCREW - M6 BOLT
 5 ADV7037 6 NUT M6 + CAPTURE WASHER
 6 012186 1 HINGE - TRUNK, RHS
 7 012325 2 GAS STRUT - TRUNK LID
 8 101060201613 2 FLANGE SOCKET BUTTON HEAD SCREW M 6 x 20  SS NR No
 9 012163 1 STRIKER - TRUNK
 10 006060201301 2 SCREW M 6 x 20 UNI 5933 8.8 ZG No
 11 012185 1 HINGE - TRUNK, LHS
 12 012547  CABLE - TRUNK RELEASE
 13 012717  TRUNK LID LIP
 14 013911  TRUNK CARPET UPPER
 15 013912  TRUNK CARPET LOWER



UNISTUDIO - Modena

Tav. N°

03.003.1.05.A
ROOFSV

SV-R

4

5

6

5

7

10

710

14

9

14

9

12
13

11

3

2

1

8

9



 ITEM PART N° Q. DESCRIPTION SPARE APPLICATION FROM VIN TO VIN

03 - 2005/04 Tav. N° 03.003.1.05.ASV  SV-R

 1 012001 1 ROOF OUTER
 2 012005 1 ROLL-OVER BAR
 3 012003 1 ROOF INNER
 4 012719 1 CLOSER - B PILLAR, LHS
 5 BYQ100040 4 RIVET - POP
 6 012720 1 CLOSER - B PILLAR, RHS
 7 005100301301 6 ALLEN BOLT M 10 x 30 UNI 5931 8.8 ZG No
 8 013091 2 IP BRACKET - SCREEN RAIL, LHS
 9 024480191301 4 SCREW 4.8 x 19 UNI 6954 8.8 ZG No
 10 123100160101 6 WASHER 10 x 16 x 1 R40 ZG No
 11 012007 1 DOOR RING, LHS
 12 012008 1 DOOR RING, RHS
 13 012661  ROOF - ASSY
 14 013092  IP BRACKET - SCREEN RAIL, RHS



UNISTUDIO - Modena

Tav. N°

03.003.2.05.A
TRUNKSV

SV-R

1

2

3
9

10

12

11

4

86

7

5
13

15

16
19

18

14

20
21

17



 ITEM PART N° Q. DESCRIPTION SPARE APPLICATION FROM VIN TO VIN

03 - 2005/04 Tav. N° 03.003.2.05.ASV  SV-R

 1 012274 1 CLOSING PANEL REAR QUARTER, RHS
 2 012273 1 CLOSING PANEL REAR QUARTER, LHS
 3 012605 1 MESH - REAR QUARTER INNER, LHS
 4 012607 1 MESH - REAR TRIM INNER
 5 012606 1 MESH - REAR QUARTER INNER, LHS
 6 012575 1 BULKHEAD REAR UPPER
 7 012573 1 BULKHEAD REAR LOWER
 8 HYP100230 6 SCREW - SELF TAPER
 9 012033 1 BOOT BOX LID
 10 101060201613 8 FLANGE SOCKET BUTTON HEAD SCREW M 6 X 20 SS NR No
 11 DEP1198 3 SCREW - M 6 BOLT
 12 012095 4 TAIL LAMP SEAL
 13 013907 1 TRUNK CLOSER, LHS
 14 013909 1 TRUNK LOCK CLOSER
 15 012031 1 BOOT REAR INNER FINISHER
 16 013908 1 TRUNK CLOSER, RHS
 17 012439 1 BOX DUCT DRAFTER
 18 011911 2 LAMP INTERIOR BOOT/CABIN
 19 001054 1 FESTOON 12V/5W - 239 No
 20 012337 1 DRAFTER DUCT
 21 AWR2227 2 SCREW TYPE SCRIVET



UNISTUDIO - Modena

Tav. N°

03.003.3.05.A
COWL TRIM PANEL - RHDSV

SV-R

3

9

5

78

11 1012

3

13

1

4

6
2

5



 ITEM PART N° Q. DESCRIPTION SPARE APPLICATION FROM VIN TO VIN

03 - 2005/04 Tav. N° 03.003.3.05.ASV  SV-R

 1 012124 1 COWL TRIM PANEL, RHD
 2 012545 1 SEAL - COWL COVER
 3 AWR2227 4 SCREW TYPE SCRIVET
 4 012549 1 CLOSER PANEL - COWL, LHS
 5 HYP100230 2 SCREW
 6 HYP100230 5 SCREW
 7 012125 1 PANEL AIR BOX
 8 FS106127 2 SCREW - FLANGE HEAD BOLT DACROMET
 9 012550 1 CLOSER PANEL - COWL, RHS
 10 012588  BRACKET - CLAM CENTRE SUPPORT CHASSIS, RHD
 11 012585  BRACKET - CLAM CENTRE SUPPORT - AIRBOX
 12 012583  BRACKET - CLAM CENTRE SUPPORT - CLAM
 13 012425  DOUBLE SIDED TAPE - 3M 5386



UNISTUDIO - Modena

Tav. N°

03.L03.1.05.A
LH SIDE BODYWORK AND UPHOLSTERY SV

SV-R

9

7

7

6

11

5
2
3

4

18

8

10

14

15

16

17

1

19

13
12



 ITEM PART N° Q. DESCRIPTION SPARE APPLICATION FROM VIN TO VIN

03 - 2005/04 Tav. N° 03.L03.1.05.ASV  SV-R

 1 012213 1 ASSY REAR QUARTER OUTER, LHS
 2 123080151501 2 WASHER 8 x 15 UNI 1749 R40 ZG No
 3 005080201301 2 ALLEN BOLT M 8 x 20 UNI 5931 8.8 ZG No
 4 012085 1 DOOR SEAL PRIMARY, LHS
 5 012035 1 FRONT QUARTER OUTER, LHS
 6 012015 1 ROCKER PANEL, LHS
 7 101060201613 4 FLANGE SOCKET BUTTON HEAD SCREW M 6 x 20  SS NR No
 8 012281 1 VANE - REAR QUARTER, LHS
 9 101060201613 1 FLANGE SOCKET BUTTON HEAD SCREW M 6 x 20  SS NR No
 10 012027 1 REAR QUARTER OUTER, LHS
 11 012869 1 LOGO MG SPORT & RACING - FRONT QUARTER
 12 000519 1 SIDE INDICATOR
 13 001145 1 CARPLESS 12V/5W - 501 No
 14 006080251301 2 SCREW M 8 x 25 UNI 5933 8.8 ZG No
 15 000242 1 DOOR STRIKER
 16 000708 1 BUMP STOP
 17 035120001301 1 NUT M 12 UNI 7473 CL 10 ZG No
 18 012841 1 TREAD - PLATE ETCHED, LHS
 19 012207 1 CLOSING PANEL A-PILLAR, LHS



UNISTUDIO - Modena

Tav. N°

03.R03.1.05.A
RH SIDE BODYWORK AND UPHOLSTERY SV

SV-R

9

7

7

6

11

5
2

14

15

17

16

3

4

18

8

10

20

1

19

13
12



 ITEM PART N° Q. DESCRIPTION SPARE APPLICATION FROM VIN TO VIN

03 - 2005/04 Tav. N° 03.R03.1.05.ASV  SV-R

 1 012214 1 ASSY REAR QUARTER OUTER, RHS
 2 123080151501 2 WASHER 8 x 15 UNI 1749 R40 ZG No
 3 005080201301 2 ALLEN BOLT M 8 x 20 UNI 5931 8.8 ZG No
 4 012086 1 DOOR SEAL PRIMARY, RHS
 5 012036 1 FRONT QUARTER OUTER, RHS
 6 012016 1 ROCKER PANEL, RHS
 7 101060201613 4 FLANGE SOCKET BUTTON HEAD SCREW M 6 x 20  SS NR No
 8 012282 1 VANE - REAR QUARTER, RHS
 9 101060201613 1 FLANGE SOCKET BUTTON HEAD SCREW M 6 x 20  SS NR No
 10 012028 1 REAR QUARTER OUTER, RHS
 11 012869 1 LOGO MG SPORT & RACING - FRONT QUARTER
 12 000519 1 SIDE INDICATOR
 13 001145 1 CARPLESS 12V/5W - 501 No
 14 006080251301 2 SCREW M 8 x 25 UNI 5933 8.8 ZG No
 15 000242 1 DOOR STRIKER
 16 000708 1 BUMP STOP
 17 035120001301 1 NUT M 12 UNI 7473 CL 10 ZG No
 18 012842 1 TREAD - PLATE ETCHED, RHS
 19 012208 1 CLOSING PANEL A-PILLAR, RHD
 20 012098 1 FUEL BOWL REAR FENDER



UNISTUDIO - Modena

Tav. N°

03.003.4.05.A
FUEL FILLER FLAPSV

SV-R

1

2

10

4

6

8

5

7

3

9



 ITEM PART N° Q. DESCRIPTION SPARE APPLICATION FROM VIN TO VIN

03 - 2005/04 Tav. N° 03.003.4.05.ASV  SV-R

 1 012192 1 FUEL FLAP
 2 012215 1 HINGE - FUEL FLAP
 3 012209 1 BRACKET - FUEL FLAP CONTROL
 4 012637 1 PLATE - FUEL BOWL
 5 030340160900 3 POP RIVETS - ALUMINUM - D 3.4 x16 No
 6 012329 1 CABLE KIT - FUEL FLAP RELEASE
 7 001336 1 FUEL FLAP ELECTRIC CONTROL
 8 FS105107 2 SCREW
 9 FN105047 1 FLANGE NUT
 10 141050201613 2 SCREW M 5 x 20 ISO 7380 SS NR No



UNISTUDIO - Modena

Tav. N°

03.004.1.05.A
FRONT SPLITTERSV

SV-R

1

7

2

5

3

6

4

9

4

8
4

10



 ITEM PART N° Q. DESCRIPTION SPARE APPLICATION FROM VIN TO VIN

03 - 2005/04 Tav. N° 03.004.1.05.ASV  SV-R

 1 012239 1 ASSY SPLITTER
 2 WJ106001 6 WASHER 6 x 15
 3 101060201613 6 FLANGE SOCKET BUTTON HEAD SCREW M 6 x 20  SS NR No
 4 AWR2227 11 SCREW TYPE SCRIVET
 5 WJ106001 4 WASHER 6 x 15
 6 FS106207 4 FLANGE SCREW
 7 101060201613 4 FLANGE SOCKET BUTTON HEAD SCREW M 6 x 20  SS NR No
 8 012711 1 SPLITTER - CENTRE INFILL
 9 012713 1 SPLITTER CORNER TRIP, LHS
 10 012714 1 SPLITTER CORNER TRIP, RHS



UNISTUDIO - Modena

Tav. N°

03.005.1.05.A
REAR SPLITTERSV

SV-R

3

1

5

4

14

13

6

13

14

7

8

10

12

9

12

11 1

2

11



 ITEM PART N° Q. DESCRIPTION SPARE APPLICATION FROM VIN TO VIN

03 - 2005/04 Tav. N° 03.005.4.05.ASV  SV-R

 1 012191 1 DIFFUSER - REAR
 2 012299 1 ASSY DIFFUSER - REAR
 3 001052 1 BULB 12V/21W - 382 No
 4 011912 1 LAMP REAR FOG
 5 WJ106001 3 WASHER 6 x 15
 6 FS106207 3 FLANGE SCREW
 7 ADV7037 8 NUT M6 + CAPTURE WASHER
 8 024480191301 6 SCREW 4.8 x 19 UNI 6954 8.8 ZG No
 9 012715 1 REAR DIFFUSER STRAIK, LHS
 10 012716 1 REAR DIFFUSER STRAIK, RHS
 11 012301 2 FLANGE - FOG LAMP
 12 AWR2227 4 SCREW TYPE SCRIVET
 13 101060161613 2 FLANGE SOCKET BUTTON HEAD SCREW M 6 x 16  SS NR No
 14 ADV7037 2 NUT M6 + CAPTURE WASHER



UNISTUDIO - Modena

Tav. N°

03.005.2.05.A
REAR BUMPERSV

SV-R

1

3

4

5
7

8

6

7

6

8

9

10

11
12

20

2

1416

17

10

17

131115
12

18
19 1416

10

10



 ITEM PART N° Q. DESCRIPTION SPARE APPLICATION FROM VIN TO VIN

03 - 2005/04 Tav. N° 03.005.2.05.ASV  SV-R

 1 012029 1 BUMPER REAR
 2 012139 1 MG LARGE BADGE
 3 012589 1 LOGO - X
 4 012591 1 LOGO - POWER
 5 012593 1 LOGO - SV
 5 012837 1 LOGO - SV-R
 6 012101 2 FLANGE TAIL LAMP OUTER, LHS
 7 012095 4 TAIL LAMP SEAL
 8 012099 2 FLANGE TAIL LAMP INNER, LHS
 9 012998 2 REFLECTOR, LHS
 10 FN105047 8 FLANGE NUT
 11 001052 2 BULB 12V/21W - 382 No
 12 001052 2 BULB 12V/21W - 382 No
 13 012999 1 REFLECTOR, RHS
 14 001053 2 BULB 12V/5-21W - 380 No
 15 012994 1 LAMP UPPER LAMP - RHS
 16 012995 2 REAR LOWER LAMP - RHS AND LHS
 17 012155 4 MOUNTING RING OUTER
 18 010381 1 NUMBER PLATE LAMP
 19 001145 1 CARPLESS 12V/5W - 501 No
 20 012996 1 LAMP UPPER LAMP - LHS



UNISTUDIO - Modena

Tav. N°

03.006.1.05.A
CLAM SHELL - RHDSV

SV-R

11

12

13

14

15

15

17
18

16

1

2

3
4

5

10

9

6 7

8



 ITEM PART N° Q. DESCRIPTION SPARE APPLICATION FROM VIN TO VIN

03 - 2005/04 Tav. N° 03.006.1.05.ASV  SV-R

 1 012021 1 CLAM SHELL ASSY
 2 011994 1 HARNESS FRONT LIGHTS - RHD
 3 ADV7037 2 NUT M6 + CAPTURE WASHER
 4 012293 2 SHIM - CLAM LOCATOR
 5 101060201613 2 FLANGE SOCKET BUTTON HEAD SCREW M 6 x 20  SS NR No
 6 012069 1 CLAM SHELL STAB IN FEMALE
 7 ADV7037 4 NUT M6 + CAPTURE WASHER
 8 101060201613 4 FLANGE SOCKET BUTTON HEAD SCREW M 6 x 20  SS NR No
 9 012067 9 CLAM SHELL STAB IN MALE
 10 101060201613 2 FLANGE SOCKET BUTTON HEAD SCREW M 6 x 20  SS NR No
 11 012110 1 GRILLE FRONT UPPER, RHS
 12 012109 1 GRILLE FRONT UPPER, LHS
 13 012107 1 GRILLE FRONT LOWER
 14 012139 1 MG LARGE BADGE
 15 012486 2 BRACKET - NUMBER PLATE PLINTH
 16 AWR2227 4 SCREW TYPE SCRIVET
 17 101060201613 4 FLANGE SOCKET BUTTON HEAD SCREW M 6 x 20  SS NR No
 18 012141 1 NUMBER PLATE PLINTH FRONT



UNISTUDIO - Modena

Tav. N°

03.006.2.05.A
FRONT HEADLAMPS - RHDSV

SV-R

1

2

6
10

3

8

6

10

3

11

7

9

9

12

13

14

15

9

7

9
9

9
9

1112

8

5

4

5

4

13

14

15



 ITEM PART N° Q. DESCRIPTION SPARE APPLICATION FROM VIN TO VIN

03 - 2005/04 Tav. N° 03.006.2.05.ASV  SV-R

 1 011919 1 LAMP FRONT, RHS - RHD
 2 011917 1 LAMP FRONT, LHS - RHD
 3 012287 2 RING SPOT LAMP
 4 011915 2 LAMP FRONT LOWER SIDE/MAIN BEAM LAMP
 5  2 BULB 12V/55W H7 X 26c - 499 No
 6  4 HALO 12V/55W H1 - 448 No
 7 012243 2 HEADLAMP BRACKET UPPER OUTER
 8 012709 2 BLANK - SPOT LAMP
 9 LYG000220 8 HEX FLANGE SCREW M5
 10 ADU7037 4 NUT M5 + CAPTURE WASHER
 11 012241 2 HEADLAMP BRACKET UPPER INNER
 12 012063 2 HEADLAMP BRACKET LOWER, LHS
 13  2 HALO 12V/55W H3 - 453 No
 14 001145 2 CARPLESS 12V/5W - 501 No
 15 001052 2 BULB 12V/21W - 382 No



UNISTUDIO - Modena

Tav. N°

03.007.1.05.A
WINDSCREEN AND GLASSESSV

SV-R

8
3

6

7

9

10

5

13

13
5

4

1 1112

2 14



 ITEM PART N° Q. DESCRIPTION SPARE APPLICATION FROM VIN TO VIN

03 - 2005/04 Tav. N° 03.007.1.05.ASV  SV-R

 1 012041 1 WINDSCREEN GLASS
 2 012121 1 WINDSCREEN GLASS SEAL
 3 012090 1 REAR QUARTER WAIST SEAL, RHS
 4 012048 1 REAR QUARTER GLASS, RHS
 5 012729 2 SEAL - FINISHER REAR QUARTER
 6 012158 1 SEAL - REAR GLASS
 7 012013 1 REAR SCREEN GLASS
 8 012613 1 SEAL - FINISHER REAR GLASS
 9 012047 1 REAR QUARTER GLASS, LHS
 10 012089 1 REAR QUARTER WAIST SEAL, LHS
 11 012203 1 INSIDE REAR VIEW MIRROR
 12 000038 1 INSIDE REAR VIEW MIRROR - GLOVE
 13 012265 2 SEAL - RAIL QUARTER GLASS
 14 012615 1 SEAL - FINISHER WINDSCREEN



UNISTUDIO - Modena

Tav. N°

03.007.2.05.A
WIPER SYSTEM - RHDSV

SV-R

6

7

8 9

5
4 3

10
1

13

6

11

8

12

2

14

15

16
17

18

20

19

14



 ITEM PART N° Q. DESCRIPTION SPARE APPLICATION FROM VIN TO VIN

03 - 2005/04 Tav. N° 03.007.2.05.ASV  SV-R

 1 000174 1  WIPER MOTOR
 2 010019 1  WIPER MECHANISM
 3 003031 2  WIPER SPINDLE SPACER
 4 010388 1  RIGHT SPINDLE BRACKET
 5 002060161301 3  SECURING BOLT M 6 x 16 UNI 5739 8.8 ZG No
 6 010365 2  CAP
 7 010026 1  RIGHT WIPER ARM
 8 002382 2  ADAPTER CLIP
 9 001388 1  WIPER BLADE WITH SPOILER L= 530 mm No
 10 094080201301 3  SCREW M 8 x 20 DIN 6921 8.8 ZG No
 11 010027 1  LEFT WIPER ARM
 12 001292 1  WIPER BLADE NO SPOILER L=550 mm No
 13 011885 1  WIPER HARNESS
 14 000950 2  PIPE 5x9x800 - EPDM No
 15 000953 1  Y’ PIECE
 16 107080000000 2  HOSE CLIP D = 8 mm No
 17 000954 1  PIPE 5x9x500 - EPDM No
 18 002060161301 2  SECURING BOLT M 6 x 16 UNI 5739 8.8 ZG No
 19 000175 1  WASHER RESERVOIR
 20 000176 1  WASHER PUMP



UNISTUDIO - Modena

Tav. N°

03.008.1.05.A
WHEEL ARCH LINERS AND REAR WINGSV

SV-R

3
7

2

1

7

5

4
7

6

7

8



 ITEM PART N° Q. DESCRIPTION SPARE APPLICATION FROM VIN TO VIN

03 - 2005/04 Tav. N° 03.008.1.05.ASV  SV-R

 1 012118 1 WHEEL ARCH LINER REAR, RHS
 2 012116 1 WHEEL ARCH LINER FRONT, RHS
 3 012272 1 WHEEL ARCH LINER FRONT HATCH, RHS
 4 012271 1 WHEEL ARCH LINER FRONT HATCH, LHS
 5 012115 1 WHEEL ARCH LINER FRONT, LHS
 6 012117 1 WHEEL ARCH LINER REAR, LHS
 7 AWR2227 22 SCREW TYPE SCRIVET
 8 012151 1 REAR WING



UNISTUDIO - Modena

Tav. N°

04.001.1.05.A
DASHBOARD BRACKETS - RHDSV

SV-R

10

7

9

4

1

3

6

11 13

8 5

6

7

2
12



 ITEM PART N° Q. DESCRIPTION SPARE APPLICATION FROM VIN TO VIN

03 - 2005/04 Tav. N° 04.001.1.05.ASV  SV-R

 1 013117 1 INTEGRAL DEMIST DUCT
 2 013157 1 MESH - LH
 3 013158 1 MESH - RH
 4 DEP1198 3 SCREW - M6 BOLT
 5 118050201301 2 SCREW 5 x 20 UNI 9708 8.8 ZG No
 6 DEP1198 6 SCREW - M6 BOLT
 7 DYH101080 2 M6 RIVNUT
 8 003189 1 AIR TEMPERATURE SENSOR
 9 101060201613 4 FLANGE SOCKET BUTTON HEAD SCREW M 6 x 20  SS NR No
 10 013077 1 IP BRACKET, LHS - RHD
 11 013078 1 IP BRACKET, RH - RHD
 12 013217 1 DEMIST DUCT ASSY LH AND RH
 13 DEP1198 1 SCREW



UNISTUDIO - Modena

Tav. N°

04.001.2.05.A
AIR DISTRIBUTION SYSTEMSV

SV-R

4

5

2

6
1

6

3

6
4

5



 ITEM PART N° Q. DESCRIPTION SPARE APPLICATION FROM VIN TO VIN

03 - 2005/04 Tav. N° 04.001.2.05.ASV  SV-R

 1 013074 1 AIR DISTRIBUTION BOX
 2 013191 1 DUCT - DEMIST - LH
 3 013192 1 DUCT - DEMIST - RH
 4 013189 2 CONNECTION DUCT - DEMIST VENT ASSY
 5 013190 2 CONNECTION DUCT - FACE VENT ASSY
 6 030400200900 12 POP RIVETS - ALUMINUM - D 4 x20 No



UNISTUDIO - Modena

Tav. N°

04.001.3.05.A
SCREEN SWEEPSV

SV-R

2 3

14

8
13

9

4

15

1

6

5

76

12

6

6

15

9 6

10 11



 ITEM PART N° Q. DESCRIPTION SPARE APPLICATION FROM VIN TO VIN

03 - 2005/04 Tav. N° 04.001.3.05.ASV  SV-R

 1 013114 1 SCREEN SWEEP (TRIMMED) WITH SWITCH, RHS - RHD
 2 013109 1 SCREEN SWEEP (TRIMMED) WITHOUT SWITCH, LHS - RHD
 3 013223 1 TOP PAD - CENTRE - ASSY
 4 013072 1 INSERT PANEL FORD, RHS
 5 011977 1 SWITCH LIGHT RHD
 6 DEP1198 6 SCREW - M6 BOLT
 7 011976 1 SWITCH DOOR MIRROR ADJUST
 8 013257 4 CLIP RETAINER
 9 013196 2 VENT - DEMIST - F1125444
 10 013075 2 AIR VENT FACE
 11 013074 2 AIR DISTRIBUTION BOX
 12 013071 1 INSERT PANEL FORD, LHS
 13 013256 4 CLIP
 14 003130 1 TEMPERATURE SENSOR
 15 013185 2 VENT SWEEP MONT ADAPTOR



UNISTUDIO - Modena

Tav. N°

04.001.4.05.A
INSTRUMENT PANELSV

SV-R

4

7

610
3

9

8

2

1 5



 ITEM PART N° Q. DESCRIPTION SPARE APPLICATION FROM VIN TO VIN

03 - 2005/04 Tav. N° 04.001.4.05.ASV  SV-R

 1 011901 1 INSTRUMENT PACK MAN SV MPH  MANUAL
 1 011900 1 INSTRUMENT PACK AUTO SV MPH  AUTO
 1 011905 1 INSTRUMENT PACK MAN SV KPH  MANUAL
 1 011904 1 INSTRUMENT PACK AUTO SV KPH  AUTO
 1 011815 1 INSTRUMENT PACK MAN SV KPH (7000 RPM LIMIT)  MANUAL
 1 011814 1 INSTRUMENT PACK AUTO SV KPH (7000 RPM LIMIT)  AUTO
 2 013128 1 TOP PAD - DRIVER (TRIMMED) - RHD
 3 013136 1 BOTTOM ROLL - DRIVER, RHD - ASSY
 4 013241 2 CLIP RETAINER
 5 141050201613 4 SCREW M 5 x 20 ISO 7380 SS NR No
 6 101060201613 2 FLANGE SOCKET BUTTON HEAD SCREW M 6 x 20  SS NR No
 7 013240 2 CLIP
 8 013988 2 DRIVER TOP ROLL BRACKET
 9 013989 2 DRIVER BOTTOM ROLL BRACKET
 10 013194 1 GRILL - CABIN SENSOR



UNISTUDIO - Modena

Tav. N°

04.001.5.05.A
GLOVE BOX - RHDSV

SV-R

1

3

2

8

6
5

7

4



 ITEM PART N° Q. DESCRIPTION SPARE APPLICATION FROM VIN TO VIN

03 - 2005/04 Tav. N° 04.001.5.05.ASV  SV-R

 1 013123 1 TOP PAD - PASSENGER (TRIMMED) - RHD
 2 013145 1 GLOVE BOX  - MOULDING ASSY
 3 013142 2 GLOVE BOX LID - INNER, RHD
 4 013144 1 GLOVE BOX LID, RHD
 5 013240 2 CLIP
 6 013241 2 CLIP RETAINER
 7 101060201613 2 FLANGE SOCKET BUTTON HEAD SCREW M 6 x 20  SS NR No
 8 013228 1 GLOVE BOX TRIMMED ASSY - RHD



UNISTUDIO - Modena

Tav. N°

04.001.6.05.A
CENTRE CONSOLE - RHDSV

SV-R

1

7
3

4

9

2
15

21

14

17

6

13

8

5

20

18

16

19

10
11

12



 ITEM PART N° Q. DESCRIPTION SPARE APPLICATION FROM VIN TO VIN

03 - 2005/04 Tav. N° 04.001.6.05.ASV  SV-R

 1 013219 1 CONSOLE, CENTRE. TRIMMED - RHD
 2 013151 1 PANEL - FACIA, CASTING PAINTED
 3 013231 1 GEARSTICK SURROUND - ASSY - RHD
 4 013202 1 GAITER - GEARSTICK
 5 006060201301 2 SCREW M 6 x 20 UNI 5933 8.8 ZG No
 6 011969 1 TRACTION CONTROL SWITCH
 7 011925 1 SWITCH FUEL FLAP/LUGGAGE COMP. - RHD
 8 011975 1 CENTRAL DOOR LOCKING SWITCH
 9 011967 1 SOS / BREAKDOWN CALL SWITCH
 10 011972 1 HEATED SCREEN SWITCH - RHD
 11 011971 1 FOLDING MIRROR SWITCH
 12 010016 1 AIRCONDITIONING SWITCHPACK
 13 141040251613 4 SCREW M 4 x 25 ISO 7380 SS NR No
 14 013231 1 GEARSTICK SURROUND - ASSY - RHD
 15 DEP1198 2 SCREW - M6 BOLT
 16 013075 2 AIR VENT FACE
 17 011979 1 SWITCH START BUTTON  
 18 013214 1 CLOCK
 19 013229  FACIA PANEL - ASSY
 20 141050201613 4 SCREW M 5 x 20 ISO 7380 SS NR No
 21 012699 1 GEAR KNOB - FIVE SPEED



UNISTUDIO - Modena

Tav. N°

04.002.1.05.A
TUNNEL CONSOLESV

SV-R

14

15

16

13

17

12

3 10

7

8

11

9

5

1

2

4

6



 ITEM PART N° Q. DESCRIPTION SPARE APPLICATION FROM VIN TO VIN

03 - 2005/04 Tav. N° 04.002.1.05.ASV  SV-R

 1 013501 1 TUNNEL CONSOLE
 2 DEP1198 2 SCREW - M6 BOLT
 3 EYC100390 1 SCRIVET
 4 013519 1 HANDBRAKE GAITER
 5 013523 1 STOWAGE CUP HOLDER
 6 FN106045 2 NUT - FLANGE NUT DACROMET BLACK M6
 7 014102 1 BEZEL - INERTIA BELT LOCK SWITCH
 8 011968 1 SWITCH SEAT BELT LOCK
 9 013083 1 SCRATCH PLATE
 10 013510 1 CASSETTE / CD STORAGE BIN
 11 118050201301 1 SCREW 5 x 20 UNI 9708 8.8 ZG No
 12 011980 1 CIGAR LIGHTER
 13 013508 1 ARMREST / STORAGE COVER
 14 141060201613 4 SCREW M 6 x 20 ISO 7380 SS NR No
 15 118550193613 3 SCREW 5.5 x 19 UNI 9708 SS NR No
 16 013512 1 STORAGE COVER HINGE
 17 ADU7037 2 NUT M5 + CAPTURE WASHER



UNISTUDIO - Modena

Tav. N°

04.003.1.05.A
INTERIOR REAR PANELSSV

SV-R

6

14

10

8

13

4

2

1

7

9

10

11

3

12

5



 ITEM PART N° Q. DESCRIPTION SPARE APPLICATION FROM VIN TO VIN

03 - 2005/04 Tav. N° 04.003.1.05.ASV  SV-R

 1 013322 1 TOP ROLL - REAR
 2 013351 1 INFILL PANEL - REAR ASSY
 3 013326 1 REAR SPEAKERS MOUNTING PANEL
 4 013316 1 TOP ROLL - REAR QUARTER - RHS
 5 011799 2 REAR SPEAKER
 6 013330 2 ESCUTCHEON - SEATBELT
 7 014104  TOP ROLL BRACKET RETAINER
 8 013302 1 ASSY CABIN REAR STOWAGE - COLOUR 3
 9 DEP1198 10 SCREW - M6 BOLT
 10 101060101613 8 FLANGE SOCKET BUTTON HEAD SCREW M 6 x 10  SS NR No
 11 FN106045 10 NUT - FLANGE NUT DACROMET BLACK M6
 12 011884 2 SPEAKER REAR - LINK LEAD
 13 013315 1 TOP ROLL - REAR QUARTER - LHS
 14 013333 1 REAR PANEL - REAR



UNISTUDIO - Modena

Tav. N°

04.003.2.05.A
INTERIOR REAR STOWAGESV

SV-R

1

3

4

7

2

OPTIONAL

1

5
6



 ITEM PART N° Q. DESCRIPTION SPARE APPLICATION FROM VIN TO VIN

03 - 2005/04 Tav. N° 04.003.2.05.ASV  SV-R

 1 013355 1 REAR STOWAGE WOOD
 1 013081 1 REAR STORAGE BOX
 2 CDU2473 4 SELF TAPPING SCREW
 3 013345 1 FRONT PANEL - REAR
 4 013241 6 CLIP RETAINER
 5 CDU2473 4 SELF TAPPING SCREW
 6 013256 2 CLIP
 7 013240 6 CLIP



UNISTUDIO - Modena

Tav. N°

04.003.3.05.A
RHS INTERIOR PANELSSV

SV-R

711

8

10

9

3

5

1

2

6
4

1 9

10

10
9



 ITEM PART N° Q. DESCRIPTION SPARE APPLICATION FROM VIN TO VIN

03 - 2005/04 Tav. N° 04.003.3.05.ASV  SV-R

 1 101060101613 5 FLANGE SOCKET BUTTON HEAD SCREW M 6 x 10  SS NR No
 2 013306 1 REAR QUARTER PANEL - RHS
 3 013312 1 INSERT - REAR QUARTER PANEL - RHS
 4 013656 1 SILL TRIM - RHS
 5 012708 1 TREAD PLATE INNER, RHS
 6 013088 1 BRACKET MOUNTING A-POST.
 7 001054 1 FESTOON 12V/5W - 239 No
 8 011911 1 LAMP INTERIOR BOOT/CABIN
 9 013240 3 CLIP
 10 013241 3 CLIP RETAINER
 11 011910 1 MOLDING BACK INTERIOR LAMP



UNISTUDIO - Modena

Tav. N°

04.003.4.05.A
LHS INTERIOR PANELSSV

SV-R

10

10

3

2

5 4

1

6

1

7

8

11

9

9



 ITEM PART N° Q. DESCRIPTION SPARE APPLICATION FROM VIN TO VIN

03 - 2005/04 Tav. N° 04.003.4.05.ASV  SV-R

 1 101060101613 5 FLANGE SOCKET BUTTON HEAD SCREW M 6 x 10  SS NR No
 2 013305 1 REAR QUARTER PANEL - LHS
 3 013311 1 INSERT - REAR QUARTER PANEL - LHS
 4 013655 1 SILL TRIM - LHS
 5 012707 1 TREAD PLATE INNER, LHS
 6 013088 1 BRACKET MOUNTING A-POST.
 7 001054 1 FESTOON 12V/5W - 239 No
 8 011911 1 LAMP INTERIOR BOOT/CABIN
 9 013240 3 CLIP
 10 013241 3 CLIP RETAINER
 11 011910 1 MOLDING BACK INTERIOR LAMP



UNISTUDIO - Modena

Tav. N°

04.003.5.05.A
ROOF - INTERIORSV

SV-R

3

4

2

9

10

13

8

3

4

5

1

6

11

7

12

13

14
16

15

17



 ITEM PART N° Q. DESCRIPTION SPARE APPLICATION FROM VIN TO VIN

03 - 2005/04 Tav. N° 04.003.5.05.ASV  SV-R

 1 013763 1 HEADLINING. TRIMMED
 2 013756 1 SUNVISOR - RHS
 3 013760 2 MOUNTING CLIP
 4 013761 6 SCREW - MOUNTING CLIP
 5 013755 1 SUNVISOR - LHS
 6 013903 1 POD. CABIN LAMP
 7 011911 1 LAMP INTERIOR BOOT/CABIN
 8 011922 1 LAMP CMHLSL
 9 097050161301 2 BIG HEAD STUD M5 x 16
 10 FN105047 2 FLANGE NUT
 11 013765 1 HEADLINING ASSY
 12 012725 4 BRACKET HEADLINER TRIM
 13 012723 4 BRACKET HEADLINER ROOF
 14 013982 3 BRACKET. POD CABIN LAMP (16.5mm)
 15 DYH101080 3 M6 RIVNUT
 16 DEP1198 3 SCREW - M6 BOLT
 17 AYC10006LNF 2 FIR TREE CLIPS



UNISTUDIO - Modena

Tav. N°

04.004.1.05.A
CARPETSSV

SV-R

2 3

1

4 5



 ITEM PART N° Q. DESCRIPTION SPARE APPLICATION FROM VIN TO VIN

03 - 2005/04 Tav. N° 04.004.1.05.ASV  SV-R

 1 010339 1 CARPERT KIT - RHD
 2 010342 1 REMOVABLE CARPET, RH - RHD
 3 010340 1 FLOOR CARPET, RH - RHD
 4 010343 1 REMOVABLE CARPET, LH - RHD
 5 010341 1 FLOOR CARPET, LH - RHD

   XX: 
   AN= ANTRACITE
   BK= BLACK
   BL= BLUE
   BR= BROWN
   GR= RIVER DEEP SEA GREEN
   OY= OYSTER
   RB= RED BORDEAUX



UNISTUDIO - Modena

Tav. N°

04.005.1.05.A
SEATS AND SAFETY BELTSSV

SV-R

1

14

2

5
6

10
11

10
11

12416

3

8

7

5
6

5
6

10
11

10
11

9413

3

8

7

5
6

15



 ITEM PART N° Q. DESCRIPTION SPARE APPLICATION FROM VIN TO VIN

03 - 2005/04 Tav. N° 04.005.1.05.ASV  SV-R

 1 012874 1 SEAT - LEATHER W/LOGO - NON VENTED, RH
 2 012873 1 SEAT - LEATHER W/LOGO - NON VENTED, LH
 3 012622 2 SEAT - RUNNER, RHS
 4 012621 2 SEAT - RUNNER, LHS
 5 005080201301 8 ALLEN BOLT M 8 x 20 UNI 5931 8.8 ZG No
 6 123080151501 8 WASHER 8 x 15 UNI 1749 R40 ZG No
 7 123080151501 8 WASHER 8 x 15 UNI 1749 R40 ZG No
 8 005080201301 8 ALLEN BOLT M 8 x 20 UNI 5931 8.8 ZG No
 9 012639 1 SEAT RAIL OUTER RECARO, LHS
 10 005080201301 12 ALLEN BOLT M 8 x 20 UNI 5931 8.8 ZG No
 11 123080151501 12 WASHER 8 x 15 UNI 1749 R40 ZG No
 12 012642 1 SEAT RAIL INNER RECARO, RHS
 13 012641 1 SEAT RAIL INNER RECARO, LHS
 14 013900 1 SAFETY BELT SYSTEM - RHS
 15 013901 1 SAFETY BELT SYSTEM - LHS
 16 012640 1 SEAT RAIL OUTER RECARO, RHS



UNISTUDIO - Modena

Tav. N°

05.001.1.05.A
ELECTRICAL HARNESS - RHDSV

SV-R

6 7
22

5

18
19

20

17

21 15 14

1

2

3

4

16 15 14

13 12 11

8

923 10



 ITEM PART N° Q. DESCRIPTION SPARE APPLICATION FROM VIN TO VIN

03 - 2005/04 Tav. N° 05.001.1.05.ASV  SV-R

 1 011996 1 ENGINE COMPARTMENT HARNESS, LHS
 2 011997 1 ENGINE COMPARTMENT HARNESS, RHS - MANUAL TRANSMISSION  MANUAL
 2 011988 1 ENGINE COMPARTMENT HARNESS, RHS - AUTOMATIC TRANSMISSION  AUTO
 3 011873 1 HARNESS - WIPER EXTENSION RHD
 4 011999 1 HARNESS INSTRUMENT RHD SV
 5 011995 1 MAIN BODY HARNESS
 6 089200200000 1 LOCKABLE CABLE CLIP - 20/20 - PIN D = 8 mm No
 7 089150150000 6 LOCKABLE CABLE CLIP - 15/15 - PIN D = 8 mm No
 8 069280480000 1 CABLE TIE - BLACK - L= 280 H=4.8 No
 9 069198450100  BLACK LOCATING CABLE TIE - PIN D=6 mm - BLACK - L= 198 H=4.5 No
 10 069198450100  BLACK LOCATING CABLE TIE - PIN D=6 mm - BLACK - L= 198 H=4.5 No
 11 094060161301 6 SCREW M 6 x 16 DIN 6921 8.8 ZG No
 12 128060110701 6 WASHER 6 x 11 UNI 6798 R40 ZG No
 13 123060120101 6 WASHER 6 x 12 UNI 1749 R40 ZG No
 14 002060161301  SECURING BOLT M 6 x 16 UNI 5739 8.8 ZG No
 15 123060120101  WASHER 6 x 12 UNI 1749 R40 ZG No
 16 103250000000  PIPE CLAMP WITH SHEATH - STEEL- D 25 mm No
 17 001321 1 EARTH STRAP
 18 002100301301 1 SECURING BOLT M 10 x 30 UNI 5739 8.8 ZG No
 19 128100180901 1 WASHER 10 x 18 UNI 6798 R40 ZG No
 20 123100210201 1 WASHER 10 x 21 UNI 6592 R40 ZG No
 21 103140000000  PIPE CLAMP WITH SHEATH - STEEL- D 14 mm No
 22 002303 1 PLASTIC BRACKET AK11023 - SUPERSEAL
  23 069198450300 1 BLACK LOCATING CABLE TIE - CLAMP Smax=3 L= 198 H=4.5 No



UNISTUDIO - Modena

Tav. N°

05.002.1.05.A
HORNS AND ELECTRONIC UNITSSV

SV-R

B C

E

A

1614 15

1211 13

10

7

5

5
8

9

5

4

6

2 3 1

D

19

17

D

E

A

B

C

18



 ITEM PART N° Q. DESCRIPTION SPARE APPLICATION FROM VIN TO VIN

03 - 2005/04 Tav. N° 05.002.1.05.ASV  SV-R

 1 001055 1 TWIN HORNS 
 2 123080171601 1 WASHER 8 x 17 UNI 6592 R40 ZG No
 3 036080001301 1 NUT M 8 UNI 7474 CL 10 ZG No
 4 002060161301 1 SECURING BOLT M 6 x 16 UNI 5739 8.8 ZG No
 5 123060120101 3 WASHER 6 x 12 UNI 1749 R40 ZG No
 6 001634 1 SECURITY SHIELD 
 7 000869 1 CCRM ECU 
 8 002060251301 1 SECURING BOLT M 6 x 25 UNI 5739 8.8 ZG No
 9 103250000000 1 PIPE CLAMP WITH SHEATH - STEEL- D 25 mm No
 10 036060001301 1 NUT M 6 UNI 7474 CL 10 ZG No
 11 000115 1 FUEL CUT OFF INERTIA SWITCH 
 12 123040120101 2 WASHER 4 x 12 UNI 6593 R40 ZG No
 13 036040001301 2 NUT M 4 UNI 7474 CL 10 ZG No
 14 000870 1 FPDM ECU 
 15 036050001301 2 NUT M 5 UNI 7474 CL 10 ZG No
 16 123050100101 2 WASHER 5 x 10 UNI 6592 R40 ZG No
 17 000098 1 GEM ECU 
 18 000868 1 PCM ECU  SV
 18 010461 1 PCM ECU  SV-R
 19 010684 1 PCM ECU BRACKET  



UNISTUDIO - Modena

Tav. N°

05.003.1.05.A
ALTERNATOR, BATTERY AND START MOTOR SV

SV-R

21

23

22

24

120

25

19

13 12 11

12

26

13

17 18

15

14

1211 13

8 9 10

7

6

5

4 3 2

28
29

30
31

32

27

34

33



 ITEM PART N° Q. DESCRIPTION SPARE APPLICATION FROM VIN TO VIN

03 - 2005/04 Tav. N° 05.003.1.05.ASV  SV-R

 1 001058 1  FUSE BOX POSITIVE HARNESS COVER
 2 002036 1  BATTERY CLAMP
 3 123080171601 1  WASHER 8 x 17 UNI 6592 R40 ZG No
 4 035080001301 1  NUT M 8 UNI 7473 CL 10 ZG No
 5 000858 1  BATTERY 12 V 75 Ah No
 6 000860 1  NEGATIVE BATTERY LEAD
 7 101060161301 2  FLANGE SOCKET BUTTON HEAD SCREW M 6 x 16  8.8 ZG No
 8 005120301301 1  ALLEN BOLT M 12 x 30 UNI 5931 8.8 ZG No
 9 128122050101 1  WASHER 12 x 20.5 UNI 6798 R40 ZG No
 10 123120240201 1  WASHER 12 x 24 x 2 R40 ZG No
 11 103160000000 9  PIPE CLAMP WITH SHEATH - STEEL- D 16 mm No
 12 123060120101 8  WASHER 6 x 12 UNI 1749 R40 ZG No
 13 002060161301 8  SECURING BOLT M 6 x 16 UNI 5739 8.8 ZG No
 14 089200200000 1  LOCKABLE CABLE CLIP - 20/20 - PIN D = 8 mm No
 15 000859 1  STARTER MOTOR LEAD
 16 003500 3   ENGINE BIG RELAY
 17 003674 3   FLANGED HEAD SCREW M8x48
 18 003673 1   START MOTOR
 19 001118 1  START MOTOR POSITIVE HARNESS - RHD
 20 003676 2  FLANGED HEAD SCREW M8x65
 21 003674 4 FLANGED HEAD SCREW M8x48
 22 003675 1  ALTERNATOR
 23 003677 1   ALTERNATOR BRACKET
 24 002726 1   POLY “V” DRIVE BELT  SV
 24 010702 1   POLY “V” DRIVE BELT  SV-R
 25 002618 1  CHARGE LEAD
 26 103250000000 4  PIPE CLAMP WITH SHEATH - STEEL- D 25 mm No
 27 115500000000  BLADE TERMINAL FUSE - MAXI - 50 Amp. COLOUR: RED No
 28 115400000000    BLADE TERMINAL FUSE - MAXI - 40 Amp. COLOUR: AMBER No
 29 115300000000    BLADE TERMINAL FUSE - MAXI - 30 Amp. COLOUR: GREEN No
 30 115200000000    BLADE TERMINAL FUSE - MAXI - 20 Amp. COLOUR: YELLOW No
 31 136250000000    BLADE TERMINAL FUSE - MEDIUM - 25 Amp. COLOUR: NATURAL No
 32 114200000000    BLADE TERMINAL FUSE - MINI - 20 Amp. COLOUR: YELLOW No
 33 003499 2   ENGINE SMALL RELAY
 34 003500 3 ENGINE BIG RELAY



UNISTUDIO - Modena

Tav. N°

05.004.1.05.A
ANTITHEFT SYSTEMSV

SV-R

A

B

B

A

1

4

3

2



 ITEM PART N° Q. DESCRIPTION SPARE APPLICATION FROM VIN TO VIN

03 - 2005/04 Tav. N° 05.004.1.05.ASV  SV-R

 1 011862 1 ANTITHEFT MODULE
 1 011795 1 X POWER SV SECURITY CONTROL UNIT - 433Mhz
 1 011794 1 X POWER SV SECURITY CONTROL UNIT - 315Mhz
 2 011838 1 BBUS UNIT - WARNING DEVICE
 3 011817 2 KEY FOBS - MG XPOWER SV ( 3 Button )
 4 011816 2 KEY FOB BADGE



UNISTUDIO - Modena

Tav. N°

05.006.1.05.A
RADIO SYSTEMSV

SV-R

4

1

2

3



 ITEM PART N° Q. DESCRIPTION SPARE APPLICATION FROM VIN TO VIN

03 - 2005/04 Tav. N° 05.006.1.05.ASV  SV-R

 1 011866 1 HEADUNIT - LOVOX SINGLE DISC MP3  STD
 1 011832 1 HEADUNIT - SINGLE CD - BECKER, MONZA  OPT
 1 011831 1 HEADUNIT - SINGLE CD + SAT NAV - BECKER, DTM  OPT
 1 011769 1 HEADUNIT - SINGLE DISC - PIONEER  OPT
 1 011949 1 HEADUNIT - SINGLE DISC - ALPINE  OPT
 2 011842 1 DATA CABLE - LOVOX AUTOCHANGER  OPT
 2 011939 1 DATA CABLE - ALPINE AUTOCHANGER  OPT
 3 011845 1 AUTOCHANGER LOVOX  OPT
 3 011941 1 AUTOCHANGER ALPINE  OPT
 3 011830 1 AUTOCHANGER BECKER, MONZA / BECKER, NAV  OPT
 4 011938 1 ROOF ANTENNA  STD



UNISTUDIO - Modena

Tav. N°

07.001.1.05.A
TOOL KITSV

SV-R

3

2

max
80km/h

max

MPH

50

45

1 12

6

7

8

9

10

11

13



 ITEM PART N° Q. DESCRIPTION SPARE APPLICATION FROM VIN TO VIN

03 - 2005/04 Tav. N° 07.001.1.05.ASV  SV-R

 1 002390 1  EMERGENCY TOOL KIT
 2 003074 1  TOW HOOK
 3 001043 1 EMERGENCY TRIANGLE No
 4 012553 1  TYRE INFLATOR
 5 012665 1  TYRE PRESSURE GAUGE - DIGITAL - FROM 0.35 TO 10 bar No
 6 001130 1  PLIERS No
 7 010613 1 DOUBLE SCREWDRIVER No
 8 003840 1  SHOCKET EXTENSION 1/2” x 250 - CHROME ALLOY STEEL No
 9 003839 1  “T” BAR 1/2” x 300 No
 10 002662 1  GLOVES No
 11 002576 1 TOOL BAG No
 12 010639 1 ANTI THEFT BOLTS KIT
 13 010763 1 SHOCKET 1/2” x 17mm - CHROME ALLOY STEEL No





<<
  /ASCII85EncodePages false
  /AllowTransparency false
  /AutoPositionEPSFiles true
  /AutoRotatePages /None
  /Binding /Left
  /CalGrayProfile (Dot Gain 20%)
  /CalRGBProfile (sRGB IEC61966-2.1)
  /CalCMYKProfile (U.S. Web Coated \050SWOP\051 v2)
  /sRGBProfile (sRGB IEC61966-2.1)
  /CannotEmbedFontPolicy /Error
  /CompatibilityLevel 1.4
  /CompressObjects /Tags
  /CompressPages true
  /ConvertImagesToIndexed true
  /PassThroughJPEGImages true
  /CreateJDFFile false
  /CreateJobTicket false
  /DefaultRenderingIntent /Default
  /DetectBlends true
  /ColorConversionStrategy /LeaveColorUnchanged
  /DoThumbnails false
  /EmbedAllFonts true
  /EmbedJobOptions true
  /DSCReportingLevel 0
  /SyntheticBoldness 1.00
  /EmitDSCWarnings false
  /EndPage -1
  /ImageMemory 1048576
  /LockDistillerParams false
  /MaxSubsetPct 100
  /Optimize true
  /OPM 1
  /ParseDSCComments true
  /ParseDSCCommentsForDocInfo true
  /PreserveCopyPage true
  /PreserveEPSInfo true
  /PreserveHalftoneInfo false
  /PreserveOPIComments false
  /PreserveOverprintSettings true
  /StartPage 1
  /SubsetFonts true
  /TransferFunctionInfo /Apply
  /UCRandBGInfo /Preserve
  /UsePrologue false
  /ColorSettingsFile ()
  /AlwaysEmbed [ true
  ]
  /NeverEmbed [ true
  ]
  /AntiAliasColorImages false
  /DownsampleColorImages true
  /ColorImageDownsampleType /Bicubic
  /ColorImageResolution 300
  /ColorImageDepth -1
  /ColorImageDownsampleThreshold 1.50000
  /EncodeColorImages true
  /ColorImageFilter /DCTEncode
  /AutoFilterColorImages true
  /ColorImageAutoFilterStrategy /JPEG
  /ColorACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /ColorImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000ColorACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000ColorImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasGrayImages false
  /DownsampleGrayImages true
  /GrayImageDownsampleType /Bicubic
  /GrayImageResolution 300
  /GrayImageDepth -1
  /GrayImageDownsampleThreshold 1.50000
  /EncodeGrayImages true
  /GrayImageFilter /DCTEncode
  /AutoFilterGrayImages true
  /GrayImageAutoFilterStrategy /JPEG
  /GrayACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /GrayImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000GrayACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000GrayImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasMonoImages false
  /DownsampleMonoImages true
  /MonoImageDownsampleType /Bicubic
  /MonoImageResolution 1200
  /MonoImageDepth -1
  /MonoImageDownsampleThreshold 1.50000
  /EncodeMonoImages true
  /MonoImageFilter /CCITTFaxEncode
  /MonoImageDict <<
    /K -1
  >>
  /AllowPSXObjects false
  /PDFX1aCheck false
  /PDFX3Check false
  /PDFXCompliantPDFOnly false
  /PDFXNoTrimBoxError true
  /PDFXTrimBoxToMediaBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXSetBleedBoxToMediaBox true
  /PDFXBleedBoxToTrimBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXOutputIntentProfile ()
  /PDFXOutputCondition ()
  /PDFXRegistryName (http://www.color.org)
  /PDFXTrapped /Unknown

  /Description <<
    /ENU (Use these settings to create PDF documents with higher image resolution for high quality pre-press printing. The PDF documents can be opened with Acrobat and Reader 5.0 and later. These settings require font embedding.)
    /JPN <FEFF3053306e8a2d5b9a306f30019ad889e350cf5ea6753b50cf3092542b308030d730ea30d730ec30b9537052377528306e00200050004400460020658766f830924f5c62103059308b3068304d306b4f7f75283057307e305930023053306e8a2d5b9a30674f5c62103057305f00200050004400460020658766f8306f0020004100630072006f0062006100740020304a30883073002000520065006100640065007200200035002e003000204ee5964d30678868793a3067304d307e305930023053306e8a2d5b9a306b306f30d530a930f330c8306e57cb30818fbc307f304c5fc59808306730593002>
    /FRA <>
    /DEU <>
    /PTB <>
    /DAN <>
    /NLD <>
    /ESP <>
    /SUO <>
    /ITA <>
    /NOR <>
    /SVE <>
    /KOR <>
    /CHS <FEFF4f7f75288fd94e9b8bbe7f6e521b5efa76840020005000440046002065876863ff0c5c065305542b66f49ad8768456fe50cf52068fa87387ff0c4ee575284e8e9ad88d2891cf76845370524d6253537030028be5002000500044004600206587686353ef4ee54f7f752800200020004100630072006f00620061007400204e0e002000520065006100640065007200200035002e00300020548c66f49ad87248672c62535f0030028fd94e9b8bbe7f6e89816c425d4c51655b574f533002>
    /CHT <FEFF4f7f752890194e9b8a2d5b9a5efa7acb76840020005000440046002065874ef65305542b8f039ad876845f7150cf89e367905ea6ff0c9069752865bc9ad854c18cea76845370524d521753703002005000440046002065874ef653ef4ee54f7f75280020004100630072006f0062006100740020548c002000520065006100640065007200200035002e0030002053ca66f465b07248672c4f86958b555f300290194e9b8a2d5b9a89816c425d4c51655b57578b3002>
  >>
>> setdistillerparams
<<
  /HWResolution [2400 2400]
  /PageSize [595.000 842.000]
>> setpagedevice


